YANMAR PARTS CATALOG

OCNP3-M50800EN

Last update Nov., 2015




BFUNCTION CONTENS

1, ENGINE UNIT
+3TNE68-UPQ- -« -Fig. 1~16

8, FITTINGS SECT!ON

~BONNET:»» . Fig. 61~67

6, HYDRAULIC CONTROL UNIT

<HYDRO. CYL. CASE- - -Fig. 50~56

7, ELECTRICAL PARTS SECTION

3, FRONT AXLE SECTION 4, TRANSMISSION UNIT
«FRONT BRACKET:-:-Fig.21~32 *TRANSMISSION CASE:.--Fig, 33~42

10, TOOLLACCESSORIES SECTION 2, ENGINE CONTROL UNIT
CROPS v v evvnvvannn Fig. 69~71 *ACCELERATORLEVER:-«Fig, 17~20

9, HITCH SECTION 5, REAR AXLE SECTION
*THREE-POINT HITCH---Fig, 68 : ‘REAR HOUSING::-Fig, 43~48




Fig. No
ENGINE U
1

H W

10.
11.
12.
13.
14.
15.

16.

ENGINE C
17
18
19

20

. Fig. Name

NIT(MODEL 3TNE68-UPQ)

. CYLINDER BLOCK

. GEAR HOUSING

. MOUNTING FLANGE & OIL SUMP

. CYLINDER HEAD & BONNET

. SUCTION MANIFOLD & AIR CREANER
. EXHAUST MANIFOLD & SILENCER
. CAMSHAFT & DRIVING GEAR

. CRANKSHAFT & PISTON

. LUBRICATING OIL SYSTEM
HYDRAULIC PUMP

COOLING WATER SYSTEM

FUEL OIL INJECTION PUMP
GOVERNOR

FUEL OIL INJECTION VALVE
STARTING MOTOR

GENERATOR

ONTROL UNIT

. ENGINE ACCESSORIES
. ACCELERATOR LEVER
. FUEL TANK

. BELT COVER

Contents

Fig. No.

Fig. Name

FRONT AXLE SECTION

21.

22.

23.

24.

25.

26.

27.

28.

29.

30.

31.

32.

FRONT BRACKET
TIE ROD

DRIVE PINION
PROPELLER SHAFT
FRONT AXLE CASE
FRONT GEAR CASE
FRONT SHAFT(2)
INPUT SHAFT
FRONT SPINDLE
FRONT WHEEL TIRE
STEERING GEAR

DRAG ROD

TRANSMISSION UNIT

33.

34.

35.

36.

37.

38.

39.

40.

41.

42.

CLUTCH HOUSING

CLUTCH PEDAL

TRANSMISSION CASE

INPUT SHAFT

MAIN SHAFT

COUNTER SHAFT

P.T.O.DRIVE SHAFT

MAIN CHANGE

SUB-CHANGE

P.T.O.CHANGE

O0CNP3-M50800



Fig. No.

Fig. Name

REAR AXLE SECTION

43.
44,
45,
46.
47.
48.

49.

RING GEAR

REAR HOUSING
DIFFERENTIAL LOCK
FINAL PINION

REAR WHEEL TIRE
BRAKE

BRAKE PEDAL

HYDRAULIC CONTROL UNIT

50.
51.
52.
53.
54.
55.

56.

HYDRAULIC CYLINDER CASE
HYDRAULIC SIDE COVER
LIFT CRANK

CONTROL VALVE

RELIEF VALVE

HYDRAULIC CONTOR

HYDRAULIC PIPING

ELECTRICAL PARTS SECTION

57.

58.

59.

60.

WIRE HARNESS

SWITCHES

LAMPS

METER

Contents

Fig. No
FITTINGS
61

62

63.
64.
65.
66.

67.

. Fig. Name
SECTION

. BONNET

. DASHBOARD
FENDER

STEP
OPERATOR SEAT
BACK MIRROR

LABELS

HITCH SECTION

68

. THREE POINTS LINKAGE

TOOL & ACCESSORIES SECTION

69

70

71

. STANDARD TOOLS

. ROPS

. ACCESSORIES

O0CNP3-M50800



0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.1

Fig.1. CYLINDER BLOCK (oSS U o
©)= (F)=
No.  Lev. Parts No. Description Qty |
1. CYLINDER BLOCK p @ ® © O E @

' 1 1 719265-01560 BLOCK ASSY, CYLINDER 1
.23 5 2 124060-01050 PLUG, PT1/8 2
6 2 119260-02020 BOLT, METAL CAP 8
11 2 27221-060100 PLUG, 6X10 1
12 2  27231-400000 PLUG 40 1
13 2  27241-100000 PLUG, 10 2
14 2 27241-250000 PLUG, 25 4
15 2 27241-300000 PLUG 30 2
16 2 119266-02410 BUSH 1
17 2 719260-02800 BEARING, MAIN 4
20 2 719260-02930 BEARING, THRUST 2
23 1 119260-01200 BOLT, HEAD 14
24 1 119265-01341 GASKET, HEAD 1
25 1 26106-060122 BOLT, M6X 12 PLATED 2
26 1 719260-02870 BEARING, 0.25 US 4

N126081

Remarks

(1) UNDER-SIZE(U.S=0.25)PART.
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
Yes

INFIG.4. N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.2

Fig.2. GEAR HOUSING (oSS U o
©)= (F)=
No.  Lev. Parts No. Description Qty |
2. GEAR HOUSING P A B () DO () (A

1 1 121450-01560 STUD, M8X22 1

2 1 119263-01590 COVER ASSY,GEAR CASE 1

5 2 119620-01800 SEAL, OIL 1

6 1 119660-01911 PIPE, KNOCK 4

7 1 24311-000120 O-RING, 1AP12.0 2

8 1 26106-060162 BOLT, M6X 16 PLATED 6

9 1 26106-060302 BOLT, M6X 30 PLATED 4

10 1 26106-060402 BOLT, M6X 40 PLATED 3

11 1 26106-060502 BOLT, M6X 50 PLATED 3

12 1 26106-060652 BOLT, M6X 65 PLATED 6

13 1 124160-01751 COVER, FILLER 1

14 1 24311-000320 O-RING, 1AP32.0 1

15 1 119263-01490 CASE ASSY, GEAR 1

18 2 119260-01510 PLUG 1

19 2 121450-01560 STUD, M8X22 4

20 2 22351-040010 PIN, SPRING 4.0X10 2

21 1 119660-01551 COVER 1

22 1 119660-01562 GASKET 1

23 1 119660-01570 STUD, M6X12 4

24 1 121520-01851 GASKET 1

25 1 119668-52020 PUMP ASSY, FUEL FEED 1

26 1 119623-01950 SHIM SET, ADJUSTING 1

33 1 194990-22050 NUT, M8 4

34 1 26014-060202 BOLT, M6X 20 2

35 1 26366-060002 NUT, M6 4

36 1 129150-91400 GEAR 1

38 2  24341-000240 O-RING, 1AS24.0 1

39 1 26106-060162 BOLT, M6X 16 PLATED 2

K]

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.4. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.3

Fig.3. MOUNTING FLANGE & OIL SUMP (oSS U o
©)= (F)=
No.  Lev. Parts No. Description Qty |
3. MOUNTING FLANGE & OIL SUMP p @ ® © O € @

1 1 129100-01580 PIN, M8X16 1
2 1 119462-01601 FLANGE, MOUNTING 1
3 1 26206-100202 BOLT, M10X 20 PLATED 6
4 1 26206-100252 BOLT, M10X 25 PLATED 3
5 1 119620-01620 PIN, M6X10 2
6 1 119660-01640 CASE ASSY, OIL SEAL 1
8 2 124085-02220 SEAL, OIL 1
9 1 26106-060222 BOLT, M6X 22 PLATED 10
10 1 119462-01770 SUMP ASSY, OIL 1
12 2 22190-120002 WASHER, SEAL 12 1
13 2 129054-01640 PLUG, DRAIN 12 1
14 1 119454-01721 SPACER, OIL SUMP 1
16 1 26106-060122 BOLT, M6X 12 PLATED 3
17 1 26106-060452 BOLT, M6X 45 PLATED 20

14

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
Yes

IN FIG.4. N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.4

Fig.4. CYLINDER HEAD & BONNET (oSS U o
©)= (F)=
No.  Lev. Parts No. Description Qty |
4 . CYLINDER HEAD & BONNE_T- p @ ® © 0 6 @

1 1 119265-11700 HEAD ASSY, CYLINDER 1
5 2 119260-11800 GUIDE, VALVE 6
8 2  23871-030000 PLUG, R0O3 2
5 9 2 27221-050080 PLUG, 5X 8 1
LAB%O'#OQSI%D) D: 10 2 27241350000 PLUG, 35 2
S 11 2 119260-11100 VALVE, INTAKE 3
12 2 119260-11110 VALVE, EXHAUST 3
13 2 114250-11120 SPRING, VALVE 6
14 2 114250-11180 RETAINER, SPRING 6
15 2 27310-055000 COTTER 12
16 2 119260-11340 SEAL, VALVE STEM 6
17 2 119260-11370 CAP, VALVE 6
18 2 119600-11450 PROTECTOR, NOZZLE 3
19 2 119600-11460 GASKET, NOZZLE 6
20 1 119260-11200 SUPPORT ASSY, ARM 1
21 2 119260-11240 SHAFT ASSY, ROCKER 1
24 2 119260-11260 SUPPORT, ROCKER ARM 1
25 2  119265-11260 SUPPORT, ROCKER ARM 2
26 2 119260-11270 SCREW 1
27 2 119260-11280 SPRING 2
28 2 719260-11650 ARM ASSY, ROCKER 3
29 3 105010-11230 SCREW, VALVE ADJUST 3
31 3  26756-060002 NUT, LOCK M6 3
32 2 719260-11660 ARM ASSY, ROCKER 3
33 3 105010-11230 SCREW, VALVE ADJUST 3
35 3  26756-060002 NUT, LOCK M6 3
36 2  22242-000100 RING, 10 2
37 1 119620-11350 STUD 2
38 1 26106-080452 BOLT, M8X 45 PLATED 1
39 1 26366-080002 NUT, M8 2
40 1 124160-11360 KNOB 2
41 1 119668-11330 BONNET ASSY, HEAD 1
42 2 119260-03020 PLATE, SHELTER 1
43 2 119260-03031 GASKET 1
46 2 119260-11310 GASKET, BONNET 1
47 2 119620-11390 JOINT 1
48 2 22217-050000 WASHER, SPRING 5 4
49 2  26557-050102 SCREW, M5X10 4
50 1 24311-000120 O-RING, 1AP12.0 2
51 1 129795-77800 PLUG, GLOW 3
52 1 119645-77820 CONNECTOR, GLOW PLUG 1
53 1 22351-060012 PIN, SPRING 6.0X12 2
1 1

23065-120500 PIPE, 12X 500

Remarks

(1) REPAIR PART.

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN

INFIG.4. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.5

Fig.5. SUCTION MANIFOLD & AIR CREANER EQ?TNEGB'UPQ Egz
©)= (F)=
No.  Lev. Parts No. Description Qty |
5. SUCTION MANIFOLD & AIR CREANER P A ® © O E @

1 1 119270-12100 MANIFOLD, AIR INTAKE 1

2 1 119270-12110 GASKET, MANIFOLD 1

3 1 26106-060162 BOLT, M6X 16 PLATED 2

4 1 26106-060282 BOLT, M6X 28 PLATED 1

5 1 119668-12510 CLEANER ASSY, AIR 1

6 2 119668-12520 BODY 1

7 2 119808-12540 VALVE, UNLOADER 1

8 2 119655-12560 ELEMENT 1

9 2 105027-12570 COVER, AIR CREANER 1

11 2 119233-12700 ELEMENT 1

12 1 119865-12600 BAND ASSY, CLEANER 1

16 1  23000-054000 CLAMP, 54 2

17 1 26106-060122 BOLT, M6X 12 PLATED 1

18 1 26106-080122 BOLT, M8X 12 PLATED 2

19 1 119462-12550 PIPE, AIR INTAKE 1

20 1 119668-12600 SUPPORT, AIR CLEANER 1

N126085

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.4. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.6

Fig.6. EXHAUST MANIFOLD & SILENCER (TEesPQ o
©)= (F)=
6 . EXHAUST MANIFOLD & S| LENCER No. Lev. Parts No. Description ® @ (C)Q I{D) ©® © |
. : 1 1 119462-13100 MANIFOLD, EXHAUST 1
2 1 119260-13110 GASKET 1
3 1 26106-060702 BOLT, M6X 70 PLATED 4
4 1 26216-060702 STUD, M6X 70 2
5 1 26366-060002 NUT, M6 2
6 1 119626-13510 SILENCER 1
7 1 129107-13540 GASKET, SILENCER 1
8 1 22351-040012 PIN, SPRING 4.0X12 2
9 1 26106-080302 BOLT, M8X 30 PLATED 2

. . ' N126086

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.4. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.7

Fig.7. CAMSHAFT & DRIVING GEAR (oSS U o
©)= (F)=
No.  Lev. Parts No. Description Qty |
7. CAMSHAFT & DRIVING GEAR p @ ® © O E @
1 1 119260-14200 TAPPET 6
2 1  119260-14400 ROD, PUSH 6
3 1 119260-14580 CAMSHAFT ASSY 1
4 2 119620-02450 BEARING, THRUST 1
7 2 119260-14100 GEAR, CAMSHAFT 1
8 2 22512-040120 KEY, 4X 12 1
9 1 119660-25022 RETAINER 1
10 1 119660-25052 SHAFT, IDLE 1
11 1 119260-25100 GEAR ASSY, IDLE 1
13 2 119620-25912 BUSH 1
15 1 22242-000200 RING, 20 1
16 1 26106-060122 BOLT, M6X 12 PLATED 3
17 1  119263-26001 GEAR ASSY, PUMP 1
19 2 129350-26490 BEARING, BALL 16005 1
20 2  24104-060054 BEARING, BALL 6005UU 1
21 1 119660-01821 BEARING, FUEL CAM 1
22 1 119225-14200 CAM ASSY 1
26 2 22512-040120 KEY, 4X 12 1
27 2  24102-063034 BEARING, BALL 6303U 1
28 1 24101-062034 BEARING, BALL 6203 1
29 1 26106-060162 BOLT, M6X 16 PLATED 3
30 1 26587-080102 SCREW, M8X10 1

Remarks

(1) REPAIR PART.
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN

IN FIG.4.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800 Fig.8

Fig.8. CRANKSHAFT & PISTON (oSS U o
©)= (F)=
No.  Lev. Parts No. Description Qty |
8 . CRANKSHAFT & PISTON p W e oo ® ®
1 1 119265-21700 CRANKSHAFT ASSY 1
2 2 129100-01580 PIN, M8X16 1
5 2 119260-21200 GEAR, CRANKSHAFT 1
6 2 22512-040120 KEY, 4X 12 1
8 1  119233-21660 V-PULLEY 1
9 1 22351-030010 PIN, SPRING 3.0X10 1
10 1 119621-21680 BOLT, FLANGE 12X1.25 1
11 1 119620-21941 WASHER 1
12 1 105225-21501 BOLT, FLYWHEEL 5
13 1  119668-21590 FLYWHEEL ASSY 1
14 2 124950-21230 BUSH 1
17 2 124060-21600 GEAR, RING 1
18 1 119265-22601 PISTON ASSY 3
20 2 119265-22500 RING SET, PISTON 3
26 1 119265-22300 PIN, PISTON 3
27 1 22252-000200 RING, 20 6
28 1 119265-23100 ROD ASSY, CONNECTING 3
32 2  119620-23910 BEARING, PISTON PIN 3
33 2 119265-23200 BOLT, CONNECTING ROD 6
12 34 2 719260-23600 BEARING, CRANK PIN 3
36 1 119265-22930 PISTON ASSY, 0.25 OS 3
38 2 119265-22950 RING SET, 0.25 0OS 3 2
42 1 719260-23610 BEARING ASSY, 0.25 3

N126088

Remarks
(1) REPAIR PART.
(2) OVER-SIZE(0.S=0.25)PART.

(3) UNDER-SIZE(U.S=0.25)PART.
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN

INFIG.4. ’ Yes . No . Yes . No . N . . A
N.OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ)
Fig.9. LUBRICATING OIL SYSTEM

9. LUBRICATING OIL SYSTEM

(A)=3TNE68-UPQ
(B)=
©)=

OCNP3-M50800 Fig.9

(D)=
€)=
(F)=

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 119260-32000 PUMP ASSY, OIL 1
11 1 119660-32020 GASKET, PUMP 1
12 1 26450-060202 BOLT, M6X 20 3
13 1 119860-34810 GUIDE, DIPSTICK 1
14 1 119462-34800 DIPSTICK, OIL 1
15 1 119305-35150 FILTER, OIL 1
16 1 119225-35300 VALVE ASSY,OIL PRESS 1
24 1  129150-35350 NUT 1
25 1  119462-35080 PIPE ASSY, OIL INLET 1
26 1 119209-35030 O-RING, P11 1
27 1 26106-060122 BOLT, M6X 12 PLATED 2
28 1  124160-39450 SWITCH, 0.5KG 1
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.10

Fig.10. HYDRAULIC PUMP (-aTNESE UPQ o-
©)= =
No. Lev. Parts No. Description I R

Qty
A ® € O E ©

10 . HYDRAULIC PUMP

124240-01883 GASKET
119641-26010 PUMP ASSY, HYDRAULIC
22137-080000  WASHER, 8

26106-080702 BOLT, M8X 70 PLATED
26116-081302 BOLT, M8X130 PLATED
26366-080002 NUT, M8

N N
A NERN R R

o U WNE

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
Yes

IN FIG.4. N:Old%New, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ)
Fig.11. COOLING WATER SYSTEM

11 . COOLING WATER SYSTEM

N126094

(A)=3TNE68-UPQ
(B)=
©)=

O0CNP3-M50800 Fig.11
)=
©®=
=

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

No.  Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 119260-42002 PUMP ASSY, WATER 1

10 2 119225-42320 O-RING 1

12 1 119260-42020 GASKET, WATER PUMP 1

13 1 26106-080452 BOLT, M8X 45 PLATED 2

14 1 26106-080402 BOLT, M8X 40 PLATED 1

15 1 119225-42290 V-BELT, FM34.0 1

16 1  119620-42350 V-PULLEY 1

17 1 119260-49530 COVER, THERMOSTAT 1

18 1  24321-000350 O-RING, 1AG35.0 1

19 1 26106-060182 BOLT, M6X 18 PLATED 2

20 1 121250-44901 SWITCH, 110 1

21 1  124465-44950 GASKET, 16 2

22 1 121450-42450 PLUG, M16 1

23 1 121550-49111 JOINT, PT1/4 1

24 1 121468-44510 SUB-TANK ASSY 1

26 2 121450-44531 CAP 1

27 2 121468-44540 PLUG, SUB-TANK 1

28 2 124450-44560 RETAINER 1

29 2 121470-44581 GASKET 1

30 2 23065-070130 PIPE, 7X 130 1

31 1  121470-44540 LABEL, SUB-TANK 1

32 1  119462-44600 BRACKET, SUB TANK 1

33 1 121465-44740 FAN, COOLING 1

34 1 26106-060402 BOLT, M6X 40 PLATED 4

35 1 26106-060122 BOLT, M6X 12 PLATED 2

36 1 26106-060122 BOLT, M6X 12 PLATED 2

37 1 129457-44760 SPACER, FAN 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.12

Fig.12. FUEL OIL INJECTION PUMP (oSS U o
©)= (F)=
No.  Lev. Parts No. Description Qty |
12. FUEL OIL INJECTION PUMP p @ ® © O 6 6
1 1 1 719225-51100 PUMP ASSY, INJECTION 1
4 2 119225-51100 PLUNGER ASSY 3
7 2 119620-51170 RETAINER, SPRING A 3
8 2 119620-51180 RETAINER, SPRING B 3
9 2 119620-51190 SPRING, PLUNGER 3
10 2 119620-51250 SHIM SET 3
22 2 119225-51300 VALVE ASSY, DELIVERY 3
25 2 105546-51330 SPRING, DELIVERY 3
26 2  119620-51340 HOLDER, DELIVERY 3
27 2 119620-51350 GASKET 3
28 2 119620-51370 O-RING 3
29 2  119620-51450 PIECE 3
30 2 119620-51461 PIN 1
31 2 119660-51500 RACK, CONTROL 1
32 2 119620-51510 PINION 3
33 2 119660-51530 RETAINER, RACK 1
34 2 119620-51650 PLATE 2
35 2 119620-51660 SCREW 2
36 2 119620-51670 PIN 2
37 2 119620-51680 PIN 1
38 2 119620-51700 TAPPET ASSY 3
43 2 22137-040000 WASHER, 4 2
44 2 22217-040000 WASHER, SPRING 4 2
45 2 26022-040082 SCREW, M4X 8 4
46 2  26587-040102 SCREW, M4X10 2

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.4. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800 Fig.13
Fig.13. GOVERNOR (A)=3TNE6B-UPQ (0)=

(B)= (E)=
(©)= (F)=

13 . GOVERNOR No. Lev. Parts No. Description Q'ty |
B) () O (B ¢

1 194990-22050 NUT, M8
2 119660-61060 COVER, GOVERNOR CASE
3 119660-61071 GASKET
4 119600-61100 DRIVE ASSY
5 119600-61200  WEIGHT ASSY,GOVERNOR
9 119660-61300 NUT
10 119660-61341 SLEEVE
11 119660-61121 LINK, NO MARK
12 119660-61140 LINK, MARK :2 1
13 119660-61150 LINK, MARK :3
14 119632-61200 CASE ASSY, GOVERNOR
15 129155-51280 O-RING, S6
18 119660-61052 GASKET
19 119660-61460 SHIM SET
22 129155-61480 SPACER ASSY
27 119660-61491 SHAFT
28 119232-61510 LEVER ASSY, GOVERNOR
29 174307-51700 SHIM SET
43 119600-61541 SHIFTER
44 119660-61651 SPRING, STARTING
45 22117-040000 WASHER, 4
46 22272-000040 RING, E- 4
47 22351-030014 PIN, SPRING 3.0X14
49 119232-61540 SPRING
119600-61900 RETAINER, SHAFT
51 119660-61901 RETAINER, SHAFT
52 119285-66080 SHAFT ASSY
55 22322-030160 PIN, TAPER 3X16
56 22351-040010 PIN, SPRING 4.0X10

$AYY=)

ol
o
P RrRPrRrRrPRPERPPPRPRPIPRPERPRPRPRIRPRPNNNONNNW®OOWRWW®WWRNONRNINNRNNERRPENNNDER PR R
I~
PR RNNRRORORRRPRRREPRERRPRENRERNNRRPRRRPRRREPRERERINRPRINRERRPERRRPRERERERERPERD

o - 57 24341-000070  O-RING, 1AS7.0
58 26106-060102  BOLT, M6X 10 PLATED
59 129100-61930  NUT, CAP
60 119600-66020  SPRING, REGULATOR
61 119621-66051  LEVER, REGULATOR
62 124550-66370  NUT, M6
63 119650-66510  LIMITER ASSY, FUEL
69 26776-120002  NUT, LOCK M12
70 121575-66830  SCREW
71 119600-66840  NUT, CAP
72 22360-040000  PIN, SNAP 4
73 22360-060000  PIN, SNAP 6
74 26106-060702  BOLT, M6X 70 PLATED
N126093 75 121465-59950  BOLT, M6X16
76 26116-050102  BOLT, M5X 10 PLATED
77 26116-060304  BOLT, M6X 30 PLATED
?l?rgaérll_(éCTIVE PARTS: CERTAIN THE 8 26756-060002  NUT, LOCK M6
CLASSIFICATION MARK, THEN PLACE 79 22190-060008  SEAL WASER 6
YOUR ORDER(REFER TO ILLUSTRATION) 80 22190-120002  WASHER, SEAL 12
(REMARKS)"EFFECTIVE MACHINE NO." OF 81 135210-61090  LEAD
ENGINE IS INDICATED ON THE 82 22451-060000  WIRE, 0.6
E\INSE\‘E LABEL WHICH IS SHOWN 83 1 119653-66500 STOPPER ASSY

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.13

Fig.13. GOVERNOR (oSS U o
©)= (F)=
13 . GOVERNOR No. Lev. Parts No. Description Q'ty |
A (B (©) () () (F)
85 2 24341-000280 O-RING, 1AS28.0 1
87 2  26106-060952 BOLT, M6X 95 PLATED 1
88 1 119600-66720 ANGLEICH ASSY 1

61

IERYN=T
CLASSIFIED MARK

N126093

Remarks

(1) SELECTIVE PARTS: CERTAIN THE
CLASSIFICATION MARK, THEN PLACE
YOUR ORDER(REFER TO ILLUSTRATION)

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN

IN FIG.4.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800 ~ Fig.14

Fig.14. FUEL OIL INJECTION VALVE (oSS U o
©)= (F)=
No.  Lev. Parts No. Description Qty |
14 . FUEL OIL INJECTION VALVE p A ® © © & @

1 1 719620-53100 VALVE ASSY,INJECTION 3

2 2 119620-53000 VALVE ASSY,INJECTION 3

5 2 119620-53080 NUT, NOZZLE 3

9 2 119620-53120 SPRING, NOZZLE 3

10 2 114250-53130 SEAT, SPRING 3

11 2 119620-53140 SPACER, VALVE STOP 3

12 2 114250-53400 SHIM SET 3

19 2 129155-61830 O-RING, S10 3

20 1 129150-59120 RETAINER, PIPE 1

23 2 129150-59131 BOLT, M4X14 2

25 1 119209-59810 PIPE ASSY, INJECTION 1

29 1 119209-59820 PIPE ASSY, INJECTION 1

33 1 119209-59830 PIPE ASSY, INJECTION 1

37 1 104200-59170 GASKET, 12 2

38 1 119668-59190 JOINT ASSY 1

39 1 119668-59010 PIPE ASSY, FUEL 1

42 1 119668-59540 PIPE ASSY, RETURN 1

43 2 124066-59100 CLIP, HOSE 8 6

44 2 119260-59520 JOINT 1

45 2 119260-59530 JOINT 2

46 2 105025-59550 PIPE, FUEL RETURN 2

47 2 129100-59560 PIPE, FUEL RETURN 1

48 2 129100-59991 JOINT, OVER FLOW 1

49 1 119620-59700 NUT, NOZZLE 3

50 1  23414-140000 GASKET, 14X1.0 3

N126094

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.4. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.15

Fig.15. STARTING MOTOR (M=sTNEESUPQ ©-
€)= (F)=
. No. Lev. Parts No. Description ' |
15. STARTING MOTOR P @ ® © O 6 6
1 1 119865-77012 STARTER 1
2 2 X2114274200 COVER, TERMINAL 1
3 2  X2114715500 STOPPER SET, PINION 1
4 2 X2114776050  SWITCH, MAGNETIC 1
5 2 X2114811000 WASHER KIT, THRUST 1
6 2 114371-77110 ARMATURE 1
7 2 114371-77140 COVER ASSY, REAR 1
8 2 119865-77160 HOLDER COMP.,BRUSH 1
9 3 114371-79040 BRUSH (-) 2
10 3 119865-79050 BRUSH ASSY 1
11 3 114371-79060 SPRING, BRUSH 4
12 2  114371-77170 COVER KIT, DUST 1
13 2 114371-77180 LEVER KIT, SHIFT 1
14 2 124097-77710 YOKE ASSY 1
15 2 119865-77760 CASE COMP.,GEAR 1
16 2 124195-77770 THROUGH BOLT 2
17 2 119865-77780 PINION ASSY 1
18 2  114371-79070 BOLT M 6X 37 2
19 1 26106-100382 BOLT, M10X 38 PLATED 2

Remarks

(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN

IN FIG.4. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 ENGINE UNIT(MODEL 3TNE68-UPQ) OCNP3-M50800  Fig.16

Fig.16. GENERATOR (M=aTNEoR-UPQ o-
(©= (F=
No. Lev. Parts No. Description ' |
16 . GENERATOR P @ @ © O 6 @

1 1 119663-77200 DYNAMO 1
22 2 2 XM91967 PLATE ASSY 1
3 3 XM91968 PLATE 1
4 3 XM91969 STATOR 1
5 3 XM27436 BALL BEARING 1
6 3 26022-040252  SCREW, M4X25 2
7 3 XYSPS4008 SCREW 1
8 3 XM36410 CLAMP 1
9 3 XM17878 COUPLER 1
10 2 XM82099 FLYWHEEL ASSY 1
11 3 XM82110 FLYWHEEL 1
12 3 XM72174 PULLEY 1
13 3 XM42927 SHAFT 1
14 3 XM47549 WASHER 1
15 3 XM72701 COLLAR 1
16 3 XM27436 BALL BEARING 1
17 2 106383-44720 SPACER 1
18 2 106383-44730  WASHER 1
19 2 22212-100000  SPRING WASHER 10 1
20 2 26716-100002  NUT, M10 1
21 2 105225-44790  CAP 1
22 1 119660-77330  ADJUSTER 1
23 1 26014-080252  BOLT, M8X 25 1
24 1 26106-080162  BOLT, M8X 16 PLATED 1
25 1 26106-100402  BOLT, M10X 40 PLATED 1

Remarks
(REMARKS)"EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.4. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 ENGINE CONTROL UNIT OCNP3-M50800 Fig.17

Fig.17. ENGINE ACCESSORIES (e aonep o
©)= (F)=
No.  Lev. Parts No. Description Qty |
17 . ENGINE ACCESSORIES p ® ® © © E @

1 1 198162-00510 PIPE, EXHAUST 1
_5 2 2 119650-13620 CLAMP, EXHAUST PIPE 1
3 1 198162-00520 EXTENSION, END 1
. 4 2 119650-13620 CLAMP, EXHAUST PIPE 1
5 1 198162-00600 RADIATOR 1
5A 2 129107-44590 CAP, RADIATOR 1
6 1 198162-00620 SUPPORT L,RADIATOR 1
7 1 198162-00630 SUPPORT R,RADIATOR 1
8 1 198162-00640 SUPPORT, RADIATOR 2
9 1 198421-00640 COCK ASSY, 2-WAY 1
10 2 198421-00650 BODY, 2-WAY COCK 1
11 2 129150-49080 COCK, DRAIN 1
12 3 119629-49070 COCK, DRAIN 1
13 3 119629-49080 GASKET 1
14 1 198162-00660 PIPE, DRAIN 350 1
15 1 198162-00670 PIPE, DRAIN 250 1
16 1 198421-00670 PIPE, DRAIN B 1
17 1 198421-00681 PIPE, EXTENSION 1
18 1 198162-00710 PIPE, 3-WAY 1
19 1 198162-00720 PIPE, WATER L 66 1
20 1 198162-00730 PIPE, WATER U 66 1
21 1 198162-00760 STAY,SUC.EXTENS.PIPE 1
22 1 198162-00770 PIPE, 30 1
23 1 198162-01010 STAY,RELAY 1
24 1 121454-44590 PAD, URETHANE 1
25 1 194440-51630 CLAMP, HARNESS 1
26 1  119462-55620 STRAINER, FUEL 1
27 1 198162-58800 REGULATOR 1
28 1 124160-77020 COVER, TERMINAL 1
29 1 119650-77901 CONTROLLER 1
30 1 119650-77910 RELAY ASSY, GLOW 2
33 1 22137-080000 WASHER, 8 2
34 1 22287-080000 WASHER, 8 2
35 1  23010-038000 CLAMP, 38 4
36 1 23010-050000 CLAMP, 50 1
37 1 23080-012000 CLAMP, 12 6
38 1 26013-080502 BOLT, M8X 50 2
39 1 26013-080652 BOLT, M8X 65 1
40 1 26018-060162 BOLT, M6X 16 3
41 1 26018-060202 BOLT, M6X 20 2
42 1 26018-060252 BOLT, M6X 25 1
43 1 26018-080162 BOLT, M8X 16 1
44 1 26018-080202 BOLT, M8X 20 1
45 1 26116-081052 BOLT, M8X105 PLATED 2
46 1 26716-080002 NUT, M8 2
47 1 26716-080002 NUT, M8 2
48 1 26018-080202 BOLT, M8X 20 2

N126430

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 ENGINE CONTROL UNIT OCNP3-M50800 Fig.18

Fig.18. ACCELERATOR LEVER (E-aopa-p o-
€)= (F)=
No. Lev. Parts No. Description ' |
1 1 198421-01110 LEVER, ACCELERATOR 1
2 1 198421-01120 SHAFT, ACCELERATOR 1
@— 7 3 1 194215-01130 PLATE, FRICTION 1
4 1 198421-01130 LINK, LEVER 1
5 1 198421-01140 PLATE, LOCK 1
1 6 1 198421-01150 LINK, ACCELERATOR 1
7 1  194150-01190 KNOB, LEVER 1
8 1 198421-01250 BOLT, M6X40 1
9 1  194150-01270 SPACER, 20 1
10 1 194150-01370  ADJUSTER 1
11 1 194151-47760  WASHER, 12 3
12 1 22117-080000 WASHER, 8 5
13 1 22157-060000 WASHER, 6 1
14 1 22157-100000 WASHER, 10 1
15 1 22372-080000 PIN, SNAP 8 1
16 1 22417-160160 PIN, COTTER 1.6X16 4
17 1 26016-100202 BOLT 1
18 1 26716-080002 NUT, M8 2
19 1 26716-120002 NUT, M12 2
20 1 198162-01210 ROD, ACCELERATOR 1
21 1 198421-01220 SPRING, RETURN 1
22 1 22117-080000 WASHER, 8 2
23 1 22417-160160 PIN, COTTER 1.6X16 2
24 1  26116-080402 BOLT, M8X 40 PLATED 1
25 1 26716-080002 NUT, M8 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 ENGINE CONTROL UNIT OCNP3-M50800 Fig.19

=
(2]

194300-04440 CLAMP, HOSE 10.5
198421-04440 HOSE, FUEL 7X450
198421-04450  TUBE, PROTECT 13X100

=
~

Fig.19. FUEL TANK (=K 40PQP o
€)= (F)=
No.  Lev. Parts No. Description Qty |
19 . FUEL TANK (A (B (© ©® (B (F

1 1 198162-04110 TANK 13,FUEL 1
2 1  194940-04240 SUMP, TANK 1
3 1  194940-04250 PACKING, FUEL SUMP 1
4 1 198421-04430 PIPE, FUEL SUMP 1
5 1 105015-55040 CAP, FUEL TANK 1
6 1 101504-55051 GASKET 1
7 1 101504-55101 STRAINER, FUEL 1
8 1 194215-04220 SPACER, 8X10X10 4
9 1  194420-62260 RUBBER, CUSHION 8
10 1 22157-060000 WASHER, 6 4
11 1 26116-060252 BOLT, M6X 25 PLATED 4
12 1 198421-04400 HOSE, AIR VENT 1
13 1 198421-04410 HOSE, FUEL 7X500 1
14 1 198421-04420 HOSE, FUEL LOWER 1
15 1  194215-04430 PROTECTOR, HOSE 1
1 8
1 1
1 1

[
[ee]

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 ENGINE CONTROL UNIT OCNP3-M50800 Fig.20

Fig.20. BELT COVER (e aonep o
€)= (F)=
No.  Lev. Parts No. Description Qty |
20 . BELT COVER A B () O (E) R

1 1 198162-05350 COVER, LOWER F 1

2 1 198162-05360 COVER ASSY, LOWER L 1

3 1 198162-05370 COVER ASSY, LOWER R 1

4 1 198162-05380 HOLDER, COVER L 1

5 1 198162-05390 HOLDER, COVER R 1

6 1 198162-05410 NET, LCF UPPER 1

7 1 198162-05420 NET, LCF LOWER 1

8 1 198162-05430 NET ASSY, LCL 1

9 1 198162-05440 NET ASSY, LCR 1

10 1 198162-05460 STAY,LCF 4

11 1 198162-05470 COVER, LCF 2

12 1 198162-05480 CLIP, NET 4

13 1 198162-05490 SPRING,HOOK 6

14 1 1C6460-38240 NUT 5,PUSH 16

15 1 198421-61280 PIN, FIXED 4

16 1  194555-65130 CUSHION 16

17 1 26023-050122 SCREW, M5X12 14

N126433

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.21

Fig.21. FRONT BRACKET (e aonep o
©)= (F)=
No.  Lev. Parts No. Description Qty |
21. FRONT BRACKET ’ @ ® © © ® @

1 1 198162-11100 BRACKET ASSY, AXLE 1
2 1 26013-100202 BOLT, M10X 20 14
3 1 194301-11340 SHIM, T=0.2 4
4 1 194301-11350 SHIM, T=0.5 2
5 1 198162-11510 PIN, CENTER 1
6 1 194215-11540 BUSH, PIN 1
7 1 198435-16230 NIPPLE, GRESAE 6 1
8 1 26013-080202 BOLT, M8X 20 4

N126434

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.22

; A)=KE-40PQ-P D)=
Fig.22. TIE ROD - o
©)= (F)=
No.  Lev. Parts No. Description Qty |
22. TIE ROD P W ® © ® ® ®
1 1 198421-12310 TIE-ROD ASSY 1
2 2 194215-12340 NUT, CASTLE M10 1
3 2 194300-13340 COVER, DUCT 1
4 2 22417-250250 PIN, COTTER 2.5X25 1
5 2 24761-060000 NIPPLE, GREASE MT6X1 1
6 2 194215-12340 NUT, CASTLE M10 1
7 2 194300-13340 COVER, DUCT 1
8 2 22417-250250 PIN, COTTER 2.5X25 1
9 2  24761-060000 NIPPLE, GREASE MT6X1 1

N126435

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.23

Fig.23. DRIVE PINION (Y=KE-40PQ:P or
©)= (F)=
ipti 't
2 3 i DR I VE P NI ON ) No. Lev. Parts No. Description ® @ (C)Q {D) ©® © |

1 1 198421-13110 PINION,DRIVE 1
2 1 198421-13120 GEAR, FRONT 25T 1
3 1 194447-13860 BEARING, TMB304CX1 1
4 1  22242-000200 RING, 20 1
5 1 24101-062024 BEARING, BALL 6202 1
6 1 198421-13210 GEAR,DIFFERENTIAL 1
7 1 198421-13221 GEAR, DIFFERENTIAL 2
8 1 198421-13231 GEAR, PINION 2
9 1 198421-13240 SHAFT, DIFFERENTIAL 1
10 1 24101-060054 BEARING, BALL 6005 1
11 1 24101-060074 BEARING, BALL 6007 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.24

Fig.24. PROPELLER SHAFT (e aupep o
€)= (F)=
: No.  Lev. Parts No. Description Qty |
24 . PROPELLER SHAFT A (® © © (E) @

1 1 198162-13350 SHAFT ASSY,PROPELLER 1
2 1 22351-035025 PIN, SPRING 3.5X25 1
3 1 22351-060025 PIN, SPRING 6.0X25 1
4 1 198421-14610 COVER, SHAFT 1
5 1 198421-14620 BOOT, RUBBER 2
6 1 198421-14630 COLLAR, BOOT 1
7 1  23000-048000 CLAMP, 48 2
8 1 23000-070000 CLAMP, 70 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.25

Fig.25. FRONT AXLE CASE (Y=KE-40PQ:P or
©)= (F)=
2 S . FRONT AXLE CASE No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |

1 1 198421-13510 SHAFT, FRONT 1ST L 1
2 1 198421-13520 SHAFT, FRONT 1STR 1
3 1 198421-13530 GEAR, FRONT SHAFT 2
4 1 24101-063044 BEARING, BALL 6304 2
5 1 194200-11570 BUSH 2
6 1 194447-13490 GAUGE, OIL LEVEL 1
7 1 198425-13610 CASE, FRONT AXLE L 1
8 1 198425-13620 HOUSING, AXLE R 1
9 1 198421-13630 COVER, AXLE CASE 1
10 1 198421-13650  WASHER, 25X34X1.2 1
12 1 22252-000520 RING, 52 1
13 1 22351-060020 PIN, SPRING 6.0X20 2
14 1 23491-140002 PLUG, 14 1
15 1 24311-000160 O-RING, 1AP16.0 1
16 1 24311-000180 O-RING, 1AP18.0 1
17 1 24321-000500 O-RING, 1AG50.0 2
18 1 24321-001150 O-RING, 1AG115.0 1
19 1 24421-173007 SEAL, OIL TC173007 1
20 1 26013-100302 BOLT, M10X 30 6

1 6

26016-080302 BOLT, M8X 30

194855-24020

N126438

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.26

Fig.26. FRONT GEAR CASE (e aonep o
©)= (F)=
No.  Lev. Parts No. Description Qty |
1 1 1C6320-11210 BUSH, 2F25X1.5X20 2
2 1 198421-13710 CASE, FRONT GEAR 2
3 1 198421-13730 BOX, GEAR L 1
4 1 198421-13740 BOX, GEAR R 1
5 1 198421-13750 SHIM, T=0.1 2
6 1 198421-13760 SUPPORT, KING PIN L 1
7 1 194516-13770 SLEEVE, S| 45X50X16 2
8 1 198421-13770 SUPPORT, KING PIN R 1
9 1 194516-13780 SEAL TC6Y 506812.5 2
10 1 1E6190-54080 SLEEVE SI25X30X13 2
11 1 22252-000470 RING, 47 2
12 1 22351-080020 PIN, SPRING 8.0X20 4
13 1 23491-140002 PLUG, 14 2
14 1 24104-062044 BEARING, BALL 6204UU 2
15 1 24311-000160 O-RING, 1AP16.0 2
16 1 24421-304708 SEAL, OIL TC304708 2
17 1 26013-100302 BOLT, M10X 30 10
18 1 26013-100302 BOLT, M10X 30 8

N126439

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.27
Fig.27. FRONT SHAFT(2) (E-aopa-p o-

©)= (F)=
No. Lev. Parts No. Description I R

27 . FRONT SHAFT(2) A (B (c>Q t)(D) GG

198421-13530 GEAR, FRONT SHAFT
198421-13810 SHAFT, FRONT 2ND
198421-13820 PINION, FRONT FINAL

198421-13830 COLLAR
24101-063034 BEARING, BALL 6303
24104-063034 BEARING, BALL 6303UU

o bh|lwNE
N N
NN NN

N126440

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.28

Fig.28. INPUT SHAFT (e aonep o
€)= (F)=
No.  Lev. Parts No. Description Qty |
28 . [INPUT SHAFT A B () O (E) R

1 1 198421-13910 SHAFT, INPUT F 1
2 1 198421-13920 GEAR, FRONT 15T 1
3 1 22242-000200 RING, 20 1
4 1 24101-060034 BEARING, BALL 6003 1
5 1 24101-062024 BEARING, BALL 6202 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.29

Fig.29. FRONT SPINDLE (Y=KE-40PQ:P or
©)= (F)=
ipti 't
2 9 . FRONT SPINDLE No. Lev. Parts No. Description ® @ (C)Q {D) ©® © |

1 1 194314-11880 SLEEVE, Sl 40X45X18 2
2 1 194314-12720 SEAL, OIL TC6Y456214 2
3 1 198421-14110 SPINDLE, FRONT 2
4 1 198421-14120 GEAR, FRONT SHAFT 2
5 1 198421-14130 CASE, FRONT BEARING 2
6 1 198421-14140 PACKING,BEARING CASE 2
7 1 194151-36670 PLUG, PFO02 2
8 1 22217-140000 WASHER, SPRING 14 8
9 1 22242-000350 RING, 35 2
10 1 22252-000620 RING, 62 2
11 1 24101-060074 BEARING, BALL 6007 2
12 1 24101-060084 BEARING, BALL 6008 2
13 1 26016-080252 BOLT, M8X 25 16
14 1 26156-140252 BOLT, M14X 25 PLATED 8

N126442

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.30

Fig.30. FRONT WHEEL TIRE (e aonep o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
30 . FRONT WHEEL TIRE W e @0 @ o
1 1  798435-12800 TIRE KIT, FRONT L 1
2 2 194216-12830 TIRE, 5-12 2 FSLM 1
3 2  194216-12840 TUBE 1
4 2 194190-34730 HOUSING, CORE 1
) 1 (6) 5 2 198435-14700 WHEEL, DC4JAX12W 1
6 1 798435-12900 TIRE KIT, FRONT R 1
7 2 194216-12830 TIRE, 5-12 2 FSLM 1
8 2 194216-12840 TUBE 1
9 2 194190-34730 HOUSING, CORE 1
10 2 198435-14700 WHEEL, DC4JAX12W 1

-14 N12644:

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.31
: (A)=KE-40PQ-P (D)=
Fig.31. STEERING GEAR

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

1 1 1C6140-14050 SPACER, 25.2X34X2 2
2 1 198421-15101 STEERING ASSY 1
3 2 198421-15110 BOX, GEAR 1
4 2 198421-15120 NUT ASSY, BALL 1
6 2 194262-15220 SEAL, OIL 1
7 2 198421-15140 COLUMN ASSY,STEERING 1
8 2 194262-15150 COVER ASSY, SIDE 1
9 2 198421-15150 BUSH, COLUMN 1
10 2 194262-15160 PACKING 1
11 2 198421-15160 BEARING 1
12 2 194262-15170 PLUG PT1/8 1
13 2 194440-15230 NUT, LOCK M55X1.5 1
14 2 194440-15340 PLUG, BREATHER 1
15 2 194262-15410 SHAFT, SECTOR 1
16 2 194262-15420 SHIM, T=1.525 A 1
17 2 194262-15430 SHIM, T=1.555 B 1
18 2 194262-15440 SHIM, T=1.585 C 1
19 2 194262-15450 SHIM, T=1.615 D 1
20 2 194262-15460 SHIM, T=1.645 E 1
21 2 194262-15470 SCREW 1
22 2 22217-160000  WASHER, SPRING 16 1
23 2 26013-080202 BOLT, M8X 20 3
24 2 26717-080002 NUT, M8 1
25 2 26737-160002 NUT, M16 1
26 1 198162-15510 BOOT, STEERING 1
27 1 198162-15520  ARM, PITMAN 1
28 1 194080-15550  WASHER, 12 1
29 1 198162-15610  WASHER, STEERING 1
30 1 198435-15740  ARM ASSY, PITMAN 1
31 2 194150-11350 BUSH, 25X28X25 2
32 1 22273-000190 RING, E-19 1
33 1 24761-040000 NIPPLE, GREASE B 1
34 1 26016-100252 BOLT M10X 25 4
35 1 26356-120002 NUT, M12 1
36 1 1C6720-42000 HANDLE, STEERING 1
37 1 1C6720-42010 PAD,HANDLE 1
38 2 1C6720-42020 PAD AHANDLE 1
39 2 1C6720-95500 LABEL, STEERING 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FRONT AXLE SECTION OCNP3-M50800 Fig.32

Fig.32. DRAG ROD (e aupep o
©)= (F)=
No.  Lev. Parts No. Description Qty |
32 . DRAG ROD P A (® © © (E) @

1 1 198425-16150 ROD ASSY, DRAG B 1
T 1 2 2 194215-12340 NUT, CASTLE M10 1
11 13 3 2 194300-13340 COVER, DUCT 1
4 2 22417-250250 PIN, COTTER 2.5X25 1
5 2 24761-060000 NIPPLE, GREASE MT6X1 1
6 2 194215-12340 NUT, CASTLE M10 1
7 2 194300-13340 COVER, DUCT 1
~12 8 2 22417-250250 PIN, COTTER 2.5X25 1
9 2  24761-060000 NIPPLE, GREASE MT6X1 1
10 1 198435-16200 ROD ASSY, DRAG A 1
11 2 194215-12340 NUT, CASTLE M10 1
14 12 2  194300-13340 COVER, DUCT 1
13 2 22417-250250 PIN, COTTER 2.5X25 1
14 2 24761-060000 NIPPLE, GREASE MT6X1 1
15 2  194215-12340 NUT, CASTLE M10 1
16 2 194300-13340 COVER, DUCT 1
17 2 198435-16230 NIPPLE, GRESAE 6 1
10 18 2 22417-250250 PIN, COTTER 2.5X25 1

N126445

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP3-M50800 TRANSMISSION UNIT OCNP3-M50800 Fig.33

Fig.33. CLUTCH HOUSING (e a0pQp ©-
€)= (F)=
No. Lev. Parts No. Description ' |
33 . CLUTCH HOUSING P @ ® © O 6 6
- . 1 1  194201-11230 CAP, SCREW 12.0 4
2 1 198162-21100 HOUSING ASSY, CLUTCH 1
3 1 194300-21460 CAP, RUBBER 25 1
4 1 194151-36670 PLUG, PF02 1
5 1 22217-100000 WASHER, SPRING 10 2
6 1 22351-080020 PIN, SPRING 8.0X20 2
7 1 24761-040000 NIPPLE, GREASE B 1
8 1 26013-080122 BOLT, M8X 12 2
9 1 26013-080162 BOLT, M8X 16 5
10 1 26013-080252 BOLT, M8X 25 4
11 1 26116-100352 BOLT, M10X 35 PLATED 1
12 1 26716-080002 NUT, M8 4
13 1 26716-100002 NUT, M10 1
14 1 26716-100002 NUT, M10 2
15 1 198421-21402 DISK,CLUTCH 1
16 1 194215-21700 PLATE, PRESSURE 1
17 1 22351-080016 PIN, SPRING 8.0X16 3
18 1 26013-080162 BOLT, M8X 16 6
19 1 198421-22110 SHAFT, MAIN DRIVE 1
20 1  194215-22210 BUSH, 20.4X25X20 2
21 1 194215-22220 FELT, 9X3.5X90 2
22 1 194215-22230 SLEEVE, BEARING 1
23 1 194300-22240 BEARING, RCT3558ARUS 1
24 1 194310-25100 JOINT 1
25 1 22252-000170 RING, 17 1

1848355-24020

LABEL, MODEL

(NOT SOLD PART)

; 7 Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 TRANSMISSION UNIT
Fig.34. CLUTCH PEDAL

34 . CLUTCH PEDAL

N126447

(A)=KE-40PQ-P
(B)=
€)=

O0CNP3-M50800 Fig.34
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)

1 1 1C6560-13470 COLLAR, 17X26X9 1

2 1 198421-22151  SHAFT, RELEASE 1
2-1 1 198421-22152  SHAFT, RELEASE 1 R

(A=*2009.03.)

3 1  194300-22160 YOKE, CLUTCH SHIFT 1

4 1  194215-22190 LEVER, START 1

5 1 194300-22910  SPRING 1

6 1 22217-060000 WASHER, SPRING 6 2

7 1 22351-035040  PIN, SPRING 3.5X40 1

8 1 22351-060040  PIN, SPRING 6.0X40 1

9 1 26716-060002 NUT, M6 2

10 1 194740-00322  ADJUSTER 1

11 1 194990-20170  NUT, M8 1

12 1 198162-22410 PEDAL ASSY, CLUTCH 1

13 1 198421-22440  LEVER, CLUTCH LOCK 1

14 1 198425-22450 ROD ASSY, CLUTCH L 1

15 1 198425-22480 ROD ASSY, CLUTCHR 1

16 1 198133-22510  RIVET, PEDAL HEAD 1

17 1 198133-22530 WASHER, RIVET 1

18 1 198071-37510 COVER, HEAD 1

19 1 198421-37511 SPRING, RETURN 1

20 1 22137-080000 WASHER, 8 2

21 1  22417-200200  PIN, COTTER 2.0X20 2

22 1 22487-080160  PIN, H 8X 16 2

23 1 24761-040000 NIPPLE, GREASE B 1

24 1 26716-080002 NUT, M8 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 TRANSMISSION UNIT
Fig.35. TRANSMISSION CASE

194855-24020

(A)=KE-40PQ-P
(B)=
€)=

O0CNP3-M50800 Fig.35
)=
©®=
=

4

T

|\ )

-

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 194201-11230 CAP, SCREW 12.0 6
3 1 198425-24110 HOUSING, MISSION 1
4 1 198421-24120  COVER, CASE REAR 1
4-1 1 198165-24120 COVER, CASE REAR 1 S
(A=*1998.05)
4-2 1 198165-24121 COVER, CASE REAR 1 S
(A=*2010.05)
5 1 198435-24280  PLUG, OIL 33 1
6 1 198435-26860 COVER, PTO SHAFT 1
7 1 194312-46750  PLUG, PF3/8 1
8 1 194555-77910  GASKET, 17 1
9 1 22217-080000 WASHER, SPRING 8 2
10 1 22312-080160  PIN, PARALLEL M8X16 2
11 1 22312-080630  PIN, PARALLEL M8X63 2
12 1  23491-140002 PLUG, 14 1
13 1  24311-000160 O-RING, 1AP16.0 1
14 1 24351-020300 O-RING 1A 2030 1
15 1  24421-284008  SEAL, OIL TC284008 1
16 1 26013-080162 BOLT, SPRING M8X 16 2
17 1 26013-080702 BOLT, SPRING M8X 70 9
18 1 26016-080252 BOLT, M8X 25 7
19 1 26106-080702 BOLT, M8X 70 PLATED 3
20 1 26226-080252  STUD, M8X 25 1
21 1  26226-080652  STUD, M8X 65 2
22 1 26226-100252  STUD, M10X 25 1
23 1 26716-080002 NUT, M8 2
24 1 198435-24290  GAUGE, OIL LEVEL 1
25 1 198435-24320  PLATE, CENTER 1
26 1  24311-000180 O-RING, 1AP18.0 1
27 1  24421-173508  SEAL, OIL TC173508 1
28 1  24421-254708 SEAL, OIL TC254708 1
29 1 198421-24910 STRAINER, OIL 1
30 1  194215-24970 COVER, OIL STRAINER 1
31 1  24341-000500 O-RING, 1AS50.0 1
31-1 1 1A7542-24980 O-RING,SACTION 1 N
(A=*2013.06.)
32 1 26013-080202 BOLT, SPRING M8X 20 2

Remarks
(1) D= Ref.No.4 40M/M,4-1 42M/M.
L= Ref.No.4-1 92M/M,4-2 90M/M.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP3-M50800 TRANSMISSION UNIT OCNP3-M50800 Fig.36

Fig.36. INPUT SHAFT (e aonep o
€)= (F)=
’ No.  Lev. Parts No. Description Qty I R
36 . INPUT SHAFT A B () O (E) R
1 1 194305-24310 COLLAR, 20X25X2 1
_27 ) 2 1 198435-25110 SHAFT, INPUT 1
3 1 198425-25120 GEAR, MAIN DRIVE 18 1
’ 4 1 198435-25130 COLLAR, 20.8X25.4X19 1
5 1  194855-25290 SLEEVE, Sl 202513 1
6 1  194859-34150 RING, C20 2
7 1 24101-062044 BEARING, BALL 6204 1
8 1 24104-060044 BEARING, BALL 6004UU 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 TRANSMISSION UNIT

Fig.37. MAIN SHAFT

37 . MAIN SHAFT

2

(A)=KE-40PQ-P
(B)=
€)=

O0CNP3-M50800 Fig.37
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1  194306-13140 CIRCLIP, C24-S 1
2 1  1E4070-14040 LINER, 17.1X25X1 1
3 1  194305-25160 BEARING, BALL TMB203 2
4 1 198435-25210 SHAFT, MAIN 1
5 1  198435-25220 GEAR, MAIN 25-19-16 1
6 1 198421-25231 GEAR, MAIN 43 1
7 1 198435-25240 GEAR, MAIN 31 1
8 1 198421-25250 GEAR, MAIN 16 1
9 1 198435-25280 SPACER, 30X20.2 1
10 1  198435-25310 SPACER, 30X7.75 1
11 1 194856-25330 WASHER, 22X32X2.5 1
12 1 194856-25340 BEARING, 222817 1
13 1 24101-062034 BEARING, BALL 6203 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 TRANSMISSION UNIT
Fig.38. COUNTER SHAFT

38 . COUNTER SHAFT

N126451

(A)=KE-40PQ-P
(B)=
€)=

O0CNP3-M50800 Fig.38

)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 194306-13140 CIRCLIP, C24-S 1
2 1 194856-25330 WASHER, 22X32X2.5 1
3 1 198435-25720  GEAR, COUNTER 26 1
4 1 198435-25730 COLLAR, SPLINE 1
5 1 198435-25741 GEAR, COUNTER 34 1
6 1 198435-25750  GEAR 30,COUNTER 1
7 2 198435-25770  GEAR, COUNTER 17 1
8 1 198435-25790  GEAR, SLIDE 24 1
9 1 198421-25800  WASHER, 35X47X2.5 1
10 1 198435-25801  GEAR, SLIDE 38-56 1
11 1 198421-25810 COLLAR, 25X36X4.5 1
12 1 198435-25810  HOLDER, BEARING 2
13 1 198421-25820  COLLAR, 32X41.5X1 1
14 1 22242-000200 RING, 20 1
15 1 22551-050180  KEY, 5X 18 1
16 1 24101-060044  BEARING, BALL 6004 1
17 1 24101-060064 BEARING, BALL 6006 1
18 1 24101-063054  BEARING, BALL 6305 1
19 1 24161-222610 BEARING, 222610 1
20 1 26116-080202 BOLT, M8X 20 PLATED 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP3-M50800 TRANSMISSION UNIT OCNP3-M50800 Fig.39

Fig.39. P.T.0.DRIVE SHAFT (e aupep o
©)= (F)=
No.  Lev. Parts No. Description Qty |
39 . P.T.0. DRIVE SHAFT P (A (B) (©) ) ® F

1 1  194310-25100 JOINT 1
14 2 1  194305-25160 BEARING, BALL TMB203 1
3 1 194515-25180 BEARING, BALL TMB004 1
4 4 1 198435-26100 COLLAR, SHAFT 1
5 1 198435-26110 SHAFT, PTO DRIVE 1
6 1 198435-26120 GEAR 27,P.T.0.SLIDE 1
7 1 198435-26130 GEAR, PTO 14 1
8 1 198435-26180 GEAR, PTO DRIVE 30 1
9 1 198435-26192 COLLAR, PTO SPLINE 1
10 1 194191-28540 WASHER, 25X38X2.5 1
11 1 22252-000170 RING, 17 1
12 1 22551-070300 KEY, 7X 30 1
13 1 24101-060044 BEARING, BALL 6004 1
14 1 24101-062044 BEARING, BALL 6204 1
15 1 24161-252910 BEARING, 252910 2
16 1  194306-13140 CIRCLIP, C24-S 1
17 1 198421-13650 WASHER, 25X34X1.2 1
18 1  194855-24150 WASHER, 36X45.5X1.2 1
19 1 198421-26310 SHAFT, PTO 1
20 1  198435-26320 GEAR, PTO 23 1
21 1 1E6190-54160 WASHER 17.2X30X1.5 1
22 1 24101-060054 BEARING, BALL 6005 1
23 1 24101-062034 BEARING, BALL 6203 1

N126452

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP3-M50800 TRANSMISSION UNIT OCNP3-M50800 Fig.40

N
(2]

26013-080202 BOLT, M8X 20
26013-080252 BOLT, M8X 25

N
~

Fig.40. MAIN CHANGE (e aonep o
©)= (F)=
No.  Lev. Parts No. Description Qty |
40. MAIN CHANGE i A B () DO () (A

1 1 198421-27110 SPRING, 38.4 1
2 1 198421-27240 KNOB, LEVER 1
3 1 198163-27510 BRACKET, LEVER 1
4 1 198435-27512 SHAFT, CHANGE FORK 1
5 1 198421-27521 ARM, SHIFT 1
6 1 198163-27530 LEVER A, MAIN CHANGE 1
7 1 198163-27550 LEVER, MAIN CHANGE 1
8 1 198435-27551 FORK, SHIFT 1
9 1 198163-27560 SPRING, LEVER 1
10 1 198163-27570 LEVER, MAIN CHANGE 1
11 1 198163-27610 PIN, SHIFT 1
12 1 198163-27620 PLATE, SHIFT 1
13 1 198163-27630 LEVER, MAIN CHANGE 1
14 1 198163-27660 VT 19X30 1
15 1 194197-27681 PLATE, KEEP 1
16 1 22137-160000 WASHER, 16 1
17 1 22137-180000 WASHER, 18 1
18 1 22272-000150 RING, E-15 1
19 1 22351-035025 PIN, SPRING 3.5X25 2
20 1 22351-060025 PIN, SPRING 6.0X25 2
21 1  22360-080000 SNAP PIN 8 2
22 1 22417-250250 PIN, COTTER 2.5X25 2
23 1 24190-100001 BALL, STEEL 5/16 1
24 1 24311-000125 O-RING, 1AP12.5 1
25 1  24550-018100 BUSH, 18X10 2
1 1
1 2
1 2

N
[ee]

26018-080202 BOLT, M8X 20

N126453 N:Old —>‘LSTS New, Q:0Old —>‘% New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP3-M50800 TRANSMISSION UNIT OCNP3-M50800 Fig.41

Fig.41. SUB-CHANGE (Y=KE-40PQ:P or
(©)= (F)=
41 . SUB-CHANGE No. Lev. Parts No. Description W @ OO0 6 6 |
: 1 1 194990-22140  NUT, M8 1
2 1 1A1040-26320  CIRCLIP, 30-H 1
3 1 198421-27110  SPRING, 38.4 2
4 1 198435-27120  SHAFT, FORKH 1
5 1 198435-27130  SHAFT, FORK L 1
6 1 198435-27142  FORK, SHIFT H 1
7 1 198435-27151  FORK, SHIFT L 1
8 1 198421-27160  ARM, MAIN SHIFT 1
9 1 198421-27170  CASE, MAIN CHANGE 1
10 1 198421-27180 BOOT, RUBBER 1
11 1 198421-27190  SPINDLE, 8X16 1
12 1 198421-27200  BUSH, 17X19X15 1
13 1 198425-27213  CASE, FORK SHAFT 1
14 1 198421-27220  PACKING,FORK SHFT.CS 1
15 1 198425-27230  COLLAR, CASE 1
16 1 198421-27240  KNOB, LEVER 1
17 1 198435-27260  LEVER, CHANGE LOWER 1
18 1 198163-27270  LEVER, CHANGE UPPER 1
19 1 198163-27290  TUBE, VINYL 19X130 1
20 1 198425-27290  O-RING, 35 1
21 1 1E6140-56230  BALL, SHIFTER 1
22 1 22217-100000 WASHER, SPRING 10 1
23 1 22287-080000 WASHER, 8 1
24 1 22351-050020  PIN, SPRING 5.0X20 1
25 1 22351-050025  PIN, SPRING 5.0X25 2
26 1 22351-060040  PIN, SPRING 6.0X40 1
27 1 24190-100001  BALL, STEEL 5/16 2
28 1 26013-080552  BOLT, M8X 55 1
29 1 26016-080252  BOLT, M8X 25 4
30 1 26016-080252  BOLT, M8X 25 3
31 1 26016-080402  BOLT, M8X 40 1
32 1 26018-080202  BOLT, M8X 20 2
33 1 26018-080452  BOLT, M8X 45 1
34 1 26116-080304 BOLT, M8X 30 PLATED 1
35 1 26116-100122  BOLT, M10X 12 PLATED 1
36 1 26716-080002  NUT, M8 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 TRANSMISSION UNIT
Fig.42. P.T.O.CHANGE

472 . P.T.0.CHANGE

(A)=KE-40PQ-P
(B)=
€)=

OCNP3-M50800 Fig.42
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)

1 1 198421-27110 SPRING, 38.4 1

2 1 198163-27560 SPRING, LEVER 1

3 1 198163-27610 PIN, SHIFT 1

4 1 198163-27660 VT 19X30 1

5 1 194197-27681 PLATE, KEEP 1

6 1 198435-27700 COLLAR, SHAFT 1

7 1 198435-27710 SHAFT, PTO FORK 1

8 1 198435-27721 FORK, PTO SHIFT 1

9 1 198435-27731 ARM, SHIFT 1

10 1 198435-27740 ARM, PTO 1

11 1 198435-27760 LINK, PTO SHIFT 1

12 1 198163-27790 LEVER, PTO LOWER 1
12-1 1 198163-27791 LEVER, PTO LOWER 1 N

(A=*2009.02.)

13 1  194420-27810 KNOB, PTO 1

14 1 198163-27840 LEVER, PTO INNER 1

15 1  22272-000150 RING, E-15 1

16 1 22351-035025 PIN, SPRING 3.5X25 1

17 1  22351-050020 PIN, SPRING 5.0X20 1

18 1 22351-060025 PIN, SPRING 6.0X25 1

19 1  22360-080000 SNAP PIN 8 3
19-1 1 1C6281-52320 PIN, SNAP 8 3 R

(A=*2009.02.)

20 1 22417-200250 PIN, COTTER 2.0X25 2

21 1  24190-100001 BALL, STEEL 5/16 1

22 1  24311-000125 O-RING, 1AP12.5 1

23 1  24550-018100 BUSH, 18X10 2

24 1 26018-080202 BOLT, M8X 20 2

25 1 22137-160000 WASHER, 16 1

26 1 198435-27771 LEVER, PTO UPPER 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 REAR AXLE SECTION OCNP3-M50800 Fig.43

Fig.43. RING GEAR (e aonep o
©)= (F)=
. No.  Lev. Parts No. Description Qty |
43 . RING GEAR P A B © © 6 6
1 1 198435-31300 GEAR ASSY, RING 1
2 1 198421-31510 GEAR, DIFFERENTIAL 1
3 1 198421-31520 GEAR,DIFF.LOCK SIDE 1
4 1 198421-31530 CASE, DIFFERENTIAL 1
5 1 198421-31550 WASHER, DIFFERENTIAL 2
6 1 194300-31560 GEAR, PINION 2
7 1 194300-31570 SHAFT, DIFFERENTIAL 1
8 1 194300-31620 WASHER, DIFFERENTIAL 2
9 1 22351-040040 PIN, SPRING 4.0X40 1
10 1 24101-060064 BEARING, BALL 6006 1
11 1 24101-060074 BEARING, BALL 6007 1
12 1 26156-100162 BOLT, M10X 16 PLATED 6
13 1 198421-32310 CARRIER,DIFFERENTIAL 1
14 1 198421-32320 SHIM, T=0.1 2
15 1 198421-32330 SHIM, T=0.3 1
16 1 198421-32340 SHIM, T=0.5 1

N126456

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 REAR AXLE SECTION

Fig.44. REAR HOUSING

44 _  REAR HOUSING

194855-24020

194855-24020

N126457

(A)=KE-40PQ-P
(B)=
€)=

OCNP3-M50800 Fig.44

)=
©®=
=

No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 194447-13650 SEAL, TC6Y445711.5 2
2 1 198421-32610 HOUSING L,REAR AXLE 1
3 1 198421-32620 HOUSING R,REAR AXLE 1
4 1 198421-32630 GASKET, HOUSING 1
5 1 198425-32640 COVER, REAR AXLE 2
6 1 198421-32660 STOPPER, PLATE 4
7 1 198290-32750 SEAL, OIL TC253506 2
8 1 22312-080180 PIN, PARALLEL M8X18 2
9 1 22312-080220 PIN, PARALLEL M8X22 4
10 1 22312-080320 PIN, PARALLEL M8X32 2
11 1  23491-140002 PLUG, 14 2
12 1 24311-000160 O-RING, 1AP16.0 2
13 1 26013-080202 BOLT, M8X 20 4
14 1 26013-100402 BOLT, M10X 40 6
15 1 26013-100402 BOLT, M10X 40 16
16 1 26013-100502 BOLT, M10X 50 6
17 1 26013-100552 BOLT, M10X 55 2
18 1 26013-100652 BOLT, M10X 65 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 REAR AXLE SECTION OCNP3-M50800 Fig.45

Fig.45. DIFFERENTIAL LOCK (=K 40PQP o
©)= (F)=
No.  Lev. Parts No. Description Qty |
45 . DIFFERENTIAL LOCK P A (B € O € @

. 1 1 198421-33110 SLIDER, LOCK 1
) ' 2 1 198421-33120 FORK, SHIFT 1
3 1 198162-33130 PEDAL, LOCK 1
4 1 198162-33140 RUBBER, EDGE 1
5 1 198421-33140 SPRING 1
6 1 198421-33170 SPACER, 20X25X3.2 1
7 1 22351-050040 PIN, SPRING 5.0X40 1
8 1 22351-080032 PIN, SPRING 8.0X32 1
9 1 22351-080040 PIN, SPRING 8.0X40 1
10 1  24311-000110 O-RING, 1AP11.0 1
11 1  24311-000200 O-RING, 1AP20.0 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 REAR AXLE SECTION OCNP3-M50800 Fig.46

Fig.46. FINAL PINION (Y=KE-40PQ:P or
©)= (F)=
4 6 . FINAL PINION No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
1 1 198421-33410 PINION, FINAL L 1
3 2 1 198421-33420 PINION, FINAL R 1
3 1 24101-060060 BEARING, BALL 6006C3 2
4 1 24101-062040 BEARING, BALL 6204C3 2
5 1 198421-33510 GEAR, FINAL 50 2
6 1  194447-13640 SLEEVE, S| 40X44X15 2
7 1 198421-34110 SHAFT, REAR AXLE 2
8 1  198425-34730 HUB, REAR WHEEL 2
9 1 192000-34750 PIN 10X78 2
10 1 1A1040-36010 BOLT, FLANGE 4
11 1 1A1040-36040  SPRING, FLANGE BOLT 4
12 1 22137-160000  WASHER, 16 4
13 1 22217-120000 WASHER, SPRING 12 12
14 1 22242-000400 RING, 40 2
15 1 22360-100000 PIN, SNAP 10 2
16 1 24101-060080 BEARING, BALL 6008C3 2
17 1 24101-062060 BEARING, BALL 6206C3 2
18 1 26156-120252 BOLT, M12X 25 PLATED 12

15 ' N126459

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 REAR AXLE SECTION OCNP3-M50800 Fig.47
Fig.47. REAR WHEEL TIRE AR o
€)= (F)=

Lev. Parts No. Description I R

z
°

Qty
A ® € O E ©

47 . REAR WHEEL TIRE

1 1 198435-34730  TIRE ASSY, REARL 1
2 2 198435-34720  WHEEL, 5JAX16WDC 1
3 2 198435-34750  TIRE, REAR 8-16 FL15 1
4 2 194200-34950 TUBE 1
5 2 194190-34730 HOUSING, CORE 1
6 1 198435-34830  TIRE ASSY, REARR 1
7 2 198435-34720  WHEEL, 5JAX16WDC 1
8 2 198435-34750  TIRE, REAR 8-16 FL15 1
9 2 194200-34950 TUBE 1
10 2 194190-34730 HOUSING, CORE 1

N126460

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 REAR AXLE SECTION
Fig.48. BRAKE

48.

BRAKE

N126461

(A)=KE-40PQ-P
(B)=
€)=

O0CNP3-M50800 Fig.48
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 198421-36310 ACTUATOR 1
2 1 198421-36321 PLATE, STEEL 2
3 1 198421-36330 SHAFT, CAM LEVER L 1
4 1 198421-36380 PLATE 116,FRICTION 2
5 1  22242-000250 RING, 25 1
6 1  24190-160001 BALL, STEEL 1/2 6
7 1 198421-36321 PLATE, STEEL 2
8 1 198421-36380 PLATE 116,FRICTION 2
9 1 198421-36410 ACTUATOR 1
10 1 198421-36430 SHAFT, CAM LEVER R 1
11 1 22242-000250 RING, 25 1
12 1  24190-160001 BALL, STEEL 1/2 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 REAR AXLE SECTION OCNP3-M50800 Fig.49

Fig.49. BRAKE PEDAL (e a0pQp ©-
€)= (F)=
No. Lev. Parts No. Description ' |
49 . BRAKE PEDAL | i W ® © O 6 @
' 1 1  194740-00322 ADJUSTER 2
2 1 1C6140-14050 SPACER, 25.2X34X2 1
3 1 1C6320-16440 SPRING, 11X55.5 1
4 1 194990-20170 NUT, M8 2
5 1 198133-22510 RIVET, PEDAL HEAD 2
6 1 198133-22530 WASHER, RIVET 2
7 1 198162-37300 PEDAL ASSY, BRAKE L 1
8 1 198162-37340 CONNECTOR, BRAKE 1
9 1 198162-37400 PEDAL ASSY, BRAKE R 1
10 1 198071-37510 COVER, HEAD 2
11 1 198421-37511 SPRING, RETURN 2
12 1 198421-37550 SHAFT, BRAKE PEDAL 1
13 1 194300-37570 SPRING 2
14 1 198162-37640 LEVER, BRAKE LOCK 1
15 1 198162-37670 ROD, BRAKE 1
16 1 198162-37681 ROD, PARKING BRAKE B 1
17 1 198421-37750 ROD, BRAKE L 2
18 1 198425-37760 ROD, BRAKE R 2
19 1 194080-37781 PIN, 8X25 4
20 1 1C6360-82210 SPRING, MARKER LOCK 1
21 1 22117-100000 WASHER, 10 2
22 1 22137-100000 WASHER, 10 2
23 1 22137-120000 WASHER, 12 1
24 1 26013-080202 BOLT, M8X 20 1
25 1 22272-000190 RING, E-19 1
26 1 22417-200250 PIN, COTTER 2.0X25 4
27 1 22417-200320 PIN, COTTER 2.0X32 4
28 1 22512-070400 KEY, 7X 40 1
29 1 24761-040000 NIPPLE, GREASE B 1
30 1 26716-080002 NUT, M8 2
31 1 26716-080002 NUT, M8 2

Ni26462

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 HYDRAULIC CONTROL UNIT OCNP3-M50800 Fig.50

Fig.50. HYDRAULIC CYLINDER CASE (E-aopa-p o-
€)= (F)=
No. Lev. Parts No. Description ' |
50 . HYDRAULIC CYLINDER CASE P (A (B © ©® € @

’ 1 1 198421-42100 CASE COMP,HYDRO.CYL. 1
2 2 23871-010000 PLUG, RO1 9
3 2 24550-040300 BUSH, 40X30 2
4 1 198421-42120 PACKING,CYL.CASE 1
5 1 194850-42180 STRAINER 2
6 1  194850-42190 SPACER 2
7 1 194205-42280 PIPE, AIR BREATHER 1
8 1 194215-42810 BASE, TOP LINK 1
9 1  194305-42830 GASKET, HINGE 1
10 1  194630-43230 PACKING 2
11 1  194310-46350 POPPET, CHECK 1
12 1  194310-46380 SPRING 1
13 1  194310-46730 PLUG, 14 1
14 1  194312-46750 PLUG, PF3/8 1
15 1 22217-100000 WASHER, SPRING 10 1
16 1 22351-100025 PIN, SPRING 10.0X25 2
17 1 23414-140018 GASKET, 14X1.0 1
18 1  23414-170022 GASKET, 17X1.0 1
19 1 26016-100352 BOLT, M10X 35 4
20 1 26016-100452 BOLT, M10X 45 4
21 1 26716-100002 NUT, M10 1

N126463

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 HYDRAULIC CONTROL UNIT
Fig.51. HYDRAULIC SIDE COVER

51 . HYDRAULIC SIDE COVER

2

OCNP3-M50800 Fig.51

(A)=KE-40PQ-P ©)=
(B)= (B)=
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198425-42220 COVER, CASE 1
2 1 23871-010000 PLUG, RO1 1
3 1 24315-000110 O-RING, 1BP11.0 3
4 1 26013-080252 BOLT, M8X 25 3

Yes

N:Old *ies

New, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 HYDRAULIC CONTROL UNIT
Fig.52. LIFT CRANK

52.

LIFT CRANK

N126465

(A)=KE-40PQ-P
(B)=
€)=

O0CNP3-M50800 Fig.52
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 195199-19500 RING, BACK UP P44 1

2 1 198421-43310 PISTON, HYDRAULIC 1

3 1  24315-000440 O-RING 1B P-44.0 1

4 1 198421-43410 ROD, PISTON 1

5 1 198421-44110 CRANK, LIFT 1

6 1 198421-44211 SHAFT, LIFT 1

7 1 198421-44230 LINER, 30X55X3 2

8 1 198421-44250 SLEEVE, LIFT SHAFT 2

9 1 198421-44410 ARM, LIFT 2

10 1 194197-44610 WASHER, 10X50X6 1

11 1  22351-050040 PIN, SPRING 5.0X40 1

12 1 24311-000224 O-RING, 1AP22.4 1

13 1  24341-000315 O-RING, 1AS31.5 2

14 1  24351-020400 O-RING 1A 2040 4

15 1 26013-100252 BOLT, M10X 25 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 HYDRAULIC CONTROL UNIT OCNP3-M50800 Fig.53

Fig.53. CONTROL VALVE (E-aopa-p o-
€)= (F)=

No. Lev. Parts No. Description ' |
’ 1 1 198435-45200  VALVE ASSY, CONTROL 1
2 2 24311-000140 O-RING, 1AP14.0 1
3 2 24315-000110 O-RING, 1BP11.0 1
4 2 23871-010000 PLUG, RO1 2
5 2 194170-45230 SPRING 1
6 2 194170-45321 SPRING 1
7 2 194850-45330 PLUG 1
8 2 194170-45350 SPOOL 1
9 2 194170-45360 SPRING 1
10 2 194170-45370 PLUG 1
11 2 194170-45430 RING, BACK UP 1
12 2 194170-45440 PLUG 1
13 2 194170-45550 BAR, SPOOL 1
14 2 194940-45520 SPRING, SPOOL 1
15 2 194850-45560 HOLDER, SPRING 1
16 2 194170-45560  WASHER, 12X40X0.6 1
17 2 194940-45570 SPACER 1
18 2 194170-45220 BAR, PUSH 1
19 2 198421-45440 HOLDER 1
20 2 24311-000050 O-RING, 1AP5.0 1
21 2 24315-000070 O-RING, 1BP7.0 1
22 2 24311-000120 O-RING, 1AP12.0 2
23 2 26116-060162 BOLT, M6X 16 PLATED 1
24 2 26752-060002 NUT, LOCK M6 1
1 3

N
(&)

26450-080252 BOLT, M8X 25

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP3-M50800 HYDRAULIC CONTROL UNIT

Fig.54. RELIEF VALVE

54 . RELIEF VALVE

21

24

30—O

N126467

OCNP3-M50800 Fig.54

(A)=KE-40PQ-P (D)=

(B)= B)=

©)= (F)=

No. Lev. Parts No. Description ' |
A B (€ O (E) (F)

1 1 198220-45340 COLLAR, VALVE 1
2 1 198425-45610  SPRING, RELIEF VALVE 1
3 1  194195-45620  POPPET 1
4 1 198220-45630 PLUG, RELIEF VALVE 1
5 1 194195-45640  SEAT, 6.6X13X12.5 1
6 1 194195-45650  WASHER, 6.6X13X3,2 1
7 1 194850-45700  SHIM SET 1
8 1 194195-46260  SEAT, RELIEF VALVE 1
9 1 194850-49230  O-RING, 6X1.8 70 1
10 1 23414-200026  GASKET, 20X1.0 1
11 1 24311-000120 O-RING, 1AP12.0 1
12 1  24311-000180  O-RING, 1AP18.0 1
13 1 198421-46300  VALVE, STOP 1
14 1 194640-46620  BOLT, STOP 1
15 1 194312-46630  HOLDER, VALVE 1
16 1 194555-46640 KNOB, STOP 1
17 1 22117-080000 WASHER, 8 1
18 1 22351-040012 PIN, SPRING 4.0X12 1
19 1 24311-000120 O-RING, 1AP12.0 1
20 1 24315-000090 O-RING, 1BP9.0 1
21 1 26716-100002 NUT, M10 1
22 1 194150-45320  SPRING, RELIEF VALVE 1
23 1 198220-45350 COLLAR, VALVE 1
24 1 198220-45370  PLUG, SAFETY VALVE 1
25 1 198220-46400 SHIM SET 1
26 1 194640-46410  SEAT, SAFETY VALVE 1
27 1 194640-46420  POPPET 1
28 1 22351-060028 PIN, SPRING 6.0X28 1
29 1  24311-000120 O-RING, 1AP12.0 1
1 1

w
o

24311-000180

O-RING, 1AP18.0

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 HYDRAULIC CONTROL UNIT OCNP3-M50800 Fig.55

Fig.55. HYDRAULIC CONTOR (e aonep o
©)= (F)=
: ! No.  Lev. Parts No. Description Qty |
5_ 5. HYDBAULIC CONTOR i A B () DO () (A
1 1  198431-44510 ARM, FEEDBACK 1
2 1 198435-47310 STOPPER, CONTROL 1
3 1 198431-47320 ROD, CONTROL 1
4 1 198431-47330 PLATE, CONTROL 1
5 1 194555-47340 PLATE, A 2
6 1 198431-47340 PIN, CONTROL 1
7 1 194555-47350 PLATE, B 4
8 1 198431-47350 WASHER, 8.4X17X1.6 1
9 1  198435-47350 KNOB, ROTARY 1
10 1 198163-47360 LEVER, CONTROL 1
11 1 198163-47370 LEVER, CONTROL 1
12 1 194215-47380 KNOB, LEVER 1
13 1 198431-47390 ARM SET, POSITION 2
14 1 198431-47400 ARM,DRAFT SET 2
15 1 198431-47420 BAR, CONTROL 1
16 1 198431-47430 BAR, CONTROL 1
17 1 194180-47440 GASKET, 12 2
18 1  194208-47450 SHAFT, FEEDBACK 2
19 1 198431-47470 ARM, FEEDBACK 1
20 1 198431-47480 ARM, FEEDBACK 1
21 1 198435-47490 BASE, STOPPER 1
22 1 194208-47510 ROD, FEEDBACK 1
23 1 198425-47510 PIPE 20X60,VINYL 1
24 1 198425-47510 PIPE 20X60,VINYL 1
25 1 198431-47520 ROD, FEEDBACK 1
26 1 194208-47530 ADJUSTER 2
27 1 198435-47530 ARM, CONTROL 1
28 1 198435-47540 ARM, CONTROL 1
29 1  198435-47550 LINK, CONTROL 2
30 1 198435-47560 PLATE 1
31 1 198435-47580 PLATE 1
32 1 194151-47760 WASHER, 12 4
33 1 194310-47790 PLATE, FRICTION 2
34 1 198431-47830 ARM A FEEDBACK 1
35 2 194310-21210 BUSH, 15X20X25 1
36 1 194215-47840 SPRING, RETURN 1
37 1 198431-47870 PLATE, FEEDBACK 1
38 1 194550-47910 SPACER, 15X28X2 1
39 1 22137-080000 WASHER, 8 1
40 1 22137-080000 WASHER, 8 2
41 1  22137-080000 WASHER, 8 2
42 1 22137-080000 WASHER, 8 1
43 1 22137-080000 WASHER, 8 1
44 1 22137-120000 WASHER, 12 2
45 1 22272-000060 RING, E- 6 1
46 1 22287-080000 WASHER, 8 2
& 47 1  22287-080000 WASHER, 8 1
48 1 22351-050025 PIN, SPRING 5.0X25 1
1% < 7 49 1 22351-050025 PIN, SPRING 5.0X25 1
57 g 4 50 1 22351-050025 PIN, SPRING 5.0X25 2
4%——‘% kBA N126468 51 _ 1 22372-080000 P‘I(eNS, SNAP 8 2

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 HYDRAULIC CONTROL UNIT
Fig.55. HYDRAULIC CONTOR

'55. HYDRAULIC CONTOR

N125468

OCNP3-M50800 Fig.55

(A)=KE-40PQ-P (D)=
(B)= (E)=
€)= (F)=

No.  Lev. Parts No. Description Qty I R

A B €) O (E) ()

52 1 22372-080000 PIN, SNAP 8 1

53 1 22372-080000 PIN, SNAP 8 2

54 1 22372-080000 PIN, SNAP 8 1

55 1  22372-080000 PIN, SNAP 8 1

56 1 22417-200160 PIN, COTTER 2.0X16 4

57 1  22417-250320 PIN, COTTER 2.5X32 1

58 1 22522-030130 KEY, WOODRUFF 3X13 2

59 1  23414-150000 GASKET, 15X1.0 1

60 1 24311-000090 O-RING, 1AP9.0 2

61 1 24311-000200 O-RING, 1AP20.0 2

62 1  24550-012060 BUSH, 12X 6 4

63 1 26013-120352 BOLT, M12X 35 4

64 1 26016-060162 BOLT, M6X 16 4

65 1 26016-080122 BOLT, M8X 12 2

66 1 26016-080202 BOLT, M8X 20 2

67 1 26016-080202 BOLT, M8X 20 2

68 1 26016-080202 BOLT, M8X 20 2

69 1 26016-080202 BOLT, M8X 20 2

70 1 26116-080552 BOLT, M8X 55 PLATED 1

71 1 26116-080804 BOLT, M8X 80 PLATED 2

72 1 26716-080002 NUT, M8 6

73 1 26716-080002 NUT, M8 1

74 1 26716-080002 NUT, M8 2

75 1 26716-080002 NUT, M8 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 HYDRAULIC CONTROL UNIT
Fig.56. HYDRAULIC PIPING

56.

HYDRAULIC PIPING

N126469

(A)=KE-40PQ-P
(B)=
€)=

O0CNP3-M50800 Fig.56
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 198163-48110 PIPE, PRESSURE 1
2 1 198421-48220 PIPE, PRESSURE F 1
3 1 198435-48231 PIPE, PRESSURE R 1
4 1 198421-48240 HOSE, PRESSURE 1
5 1  194130-48650 BOLT, JOINT M12 1
6 1 23010-030000 CLAMP, 30 2
7 1 23414-180023 GASKET, 18X1.0 2
8 1 24311-000200 O-RING, 1AP20.0 2
9 1  24311-000220 O-RING, 1AP22.0 1
10 1 26013-060302 BOLT, M6X 30 3
11 1 26013-060402 BOLT, M6X 40 6
12 1 26018-080202 BOLT, M8X 20 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP3-M50800 ELECTRICAL PARTS SECTION
Fig.57. WIRE HARNESS
57 . HWIRE HARNESS

QGS
CONTROLLER

SIDE LAMP
SIDE LAMP | <] HerD Lave o5
HORN
D>-/ 4
1
11 o} @=_10
)'| - BATTERY
g : @——18 AN
&—17 3
GENERATOR
F——-'£:JTHERMO SENSOR LAMP, BRAKE

16
FL; FUEL GAUSE
RELAY
FLASHER GLOW

RELAY, RELAY
2 GLOW 1 GLOW 2
SAFETY
_ STA|
COMBINATION ]
REGULATOR METER START.SH

LIGHT.SW

LAMP, FLASHER L
CLEARANCE LAMP.SW

16

e

FUSE BOX

7 SWITCH, HYDRO.

STOP SOLENOID

LAMP, FLASHER R

=
L

]
;_E_/
WORK LAMP

N126470

OCNP3-M50800 Fig.57

(A)=KE-40PQ-P (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198421-51130 HARNESS, WIRE 3 1
2 1 198162-51150 HARNESS, WIRE 1
3 1 198162-51170 HARNESS, WIRE 1
4 1 198425-51180 HARNESS, WIRE 1
5 2 198425-51190 BULB, 12V/10W 2
6 2 198425-51200 LEAD ASSY 1
7 1 198162-51190 WIRE, LEAD 2
8 1 194550-51220 LINK, FUSIBLE 0.85 1
9 1 198162-51410 CABLE, BATTERY 1
10 1 198162-51420 CABLE,BATTERY EARTH 1
11 1 194440-51620 CLAMP 2
12 1 194197-51630 CLAMP, SPEED 43 3
13 1 194250-51650 CLAMP, SPEED 63 1
14 1  194250-51660 BAND 250 3
15 1 198163-53110 HARNESS, WIRE 1
16 1 121750-59890 BAND, 140 3
17 1 22137-080000 WASHER, 8 2
18 1 26016-080122 BOLT, M8X 12 2

Yes

N:Old <—_>Ne.w Q: Old‘—_> New, R:Old*=5 New, S:0ld <—_vNew W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP3-M50800 ELECTRICAL PARTS SECTION
Fig.58. SWITCHES

58.

SWITCHES

N126471

(A)=KE-40PQ-P
(B)=
€)=

O0CNP3-M50800 Fig.58
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 198435-51310 BATTERY, DRY 46B24L 1
2 1 198162-58110 CLAMP, BATTERY 1
3 1  194215-58120 ROD, BATTERY A 1
4 1 194215-58150 RUBBER, CUSHION 6
5 1 26716-060002 NUT, M6 2
6 1 198162-52110 SWITCH, STARTING 1
7 2 198162-52150 KEY ASSY 1
8 1 198421-52190 SWITCH, SAFETY 1
9 1 198435-52210 SWITCH, LAMP 1
10 1 198162-52410 BOX, FUSE 1
11 2 198162-52420 HOLDER, FUSE 1
12 2 29420-050000 FUSE, B 5A 1
13 2 29420-100000 FUSE, B 10A 1
14 2 29420-150000 FUSE, B 15A 1
15 2 29420-200000 FUSE, B 20A 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP3-M50800 ELECTRICAL PARTS SECTION

O0CNP3-M50800 Fig.59

; A)=KE-40PQ-P D)=
Fig.59. LAMPS - o
€)= (F)=
No.  Lev. Parts No. Description Qty |
59 . LAMPS (A (B (© ©® (B (F
1 1  194990-22130 NUT, M6 5
2 1 198162-53100 LAMP ASSY, HEAD 1
12 3 2 198425-53110 BULB, 12V25/25W 2
4 1 198425-53150 LAMP, FLUSHER 2
5 2 198425-53160 BODY COMPL. 2
6 2 194200-53400 BULB, 12V-20W 2
7 2 198511-53430 LENS 4
8 2 198511-53450 GASKET 2
9 1 22222-100000 WASHER, SPRING 10 2
10 1 26776-100002 NUT, LOCK M10 2
11 1 194151-57100 HORN 1
12 1 26018-060162 BOLT, M6X 16 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP3-M50800 ELECTRICAL PARTS SECTION OCNP3-M50800 Fig.60

; A)=KE-40PQ-P D)=
Fig.60. METER - o
©)= (F)=
No.  Lev. Parts No. Description Qty |
60 . METER P A B © O E @
1 1 194680-51650 LOCK, PURSE 7X7 1
2 1 198163-56100 PANEL ASSY 1
3 2 1W3852-00940 SWITCH 1
4 1 198421-56600 GAUGE COMP.,FUEL 1
5 2 194420-56620 GASKET 1
6 1 198421-56910 TUBE, PROTECT 1
7 1 194555-57200 RELAY, FLASHER 1
8 1 121750-59890 BAND, 140 1
9 1 194145-61640 SCREW, TAPPING M5X16 4
10 1 194167-61650 NUT 5008 4
11 1 123440-91140 CABLE 1
12 1 26016-060122 BOLT, M6X 12 1
13 1 26557-050122 SCREW, M5X12 5

N126473

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FITTINGS SECTION OCNP3-M50800 Fig.61

Fig.61. BONNET (e aonep o
€)= (F)=
) No.  Lev. Parts No. Description Qty |
61 . BONNET A (B) () O (B ¢
1 1  194200-01680 SPRING 1
2 1 194990-22130 NUT, M6 2
3 1 105100-55500 ABSORBER 1
4 1 194162-58830 GROMMET, 20 1
5 1 198162-61110 BONNET ASSY 1
6 1 198162-61250 SEAL, BONNET SA 2
7 1 198162-61310 STAY, BONNET 1
8 1 198162-61340 SEAL, RADIATOR LOWER 1
9 1 198421-61350 SPRING, LOCK 2
10 1 198162-61370 SEAL, RADIATOR E 3
11 1 198421-61370 URETHANE, CS20X25X60 2
12 1 198421-61380 URETHANE,CS20X25X200 1
13 1 198162-61410 HINGE, BONNET L 1
14 1 198162-61430 HOOK, BONNET 1
15 1 198162-61440 LINK, HOOK 1
16 1 198162-61450 COLLAR, 8X6.5 2
17 1 198162-61460 SEAL, BONNET FRONT 1
18 1 198421-61460 FOAM, CS20X25X300 1
19 1 198162-61470 FOAM,RAD.UP.URETHANE 1
20 1 198421-61470 FOAM, CS40X20X630 1
21 1 198162-61480 FOAM, URETHANE 2
22 1 198162-61490 FOAM, URETHANE 2
23 1 198421-61510 FOAM, URETHANE 1
24 1 198421-61540 PAD 2
25 1 198162-61910 PLATE, PROTECT UPPER 1
26 1 198162-61920 PL.,HOT AIR PREVENT 1
27 1 198162-61950 SEAL, LAMP SIDE L 1
28 1 198162-61960 SEAL, LAMP SIDE R 1
29 1 172026-81740 GROMMET, 16X22X8 2
30 1 22137-080000 WASHER, 8 2
31 1 22157-060000 WASHER, 6 4
32 1 22157-080000 WASHER, 8 2
33 1 22360-080000 SNAP PIN 8 1
34 1 22360-080000 SNAP PIN 8 2
35 1 22372-060000 PIN, SNAP 6 2
36 1  22487-060800 PIN, H 6X 80 2
37 1 26013-080202 BOLT, M8X 20 2
38 1 26013-080202 BOLT, M8X 20 2
39 1 26018-080202 BOLT, M8X 20 2
40 1 26018-080252 BOLT, M8X 25 4

N126474

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FITTINGS SECTION OCNP3-M50800 Fig.62

Fig.62. DASHBOARD (Y=KE-40PQ:P or
©)= (F)=
62. DASHBOARD No. Lev. Parts No. Description ® @ (C)Q I{D) ©® © |
. : 1 1 1C6460-38240  NUT 5,PUSH 1
2 1 194162-58830 GROMMET, 20 1
3 1 198162-61500 STAY, DASHBOARD 1
4 1 198162-61530 BRACKET, L 1
5 1 198162-61540 BRACKET, R 1
6 1 198162-61551 ROD, BONNET 1
7 1 198162-61570 PLATE, AIR SHIELD 1
8 1 198162-61580 STAY, AIR CUT PLATE 1
9 1 198162-61610 DASHBOARD 1
10 1 198421-61620 BOLT, M6X20 8
11 1 198162-61661 LEVER, BRAKE 1
12 1 198162-61670 PIN, LEVER 1
13 1 198163-61930 COVER, DASHBOARD P 1
14 1 194802-62310 CAP, RUBBER 1
15 1  194555-65130 CUSHION 1
16 1 1C6360-65700  PIN, SNAP 10 1
17 1 22137-080000 WASHER, 8 1
18 1 22137-100000  WASHER, 10 1
19 1  22372-080000 PIN, SNAP 8 2
20 1 26016-080202 BOLT, M8X 20 2
21 1 26018-080162 BOLT, M8X 16 4
22 1 26018-080162 BOLT, M8X 16 2
23 1 26018-080162 BOLT, M8X 16 3
24 1 29311-252000 GROMET, 25.0X2 1

N126475

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




OCNP3-M50800 FITTINGS SECTION OCNP3-M50800 Fig.63

Fig.63. FENDER (-KE-i0PQP o
€)= (F)=
63 . FENDER No. Lev. Parts No. Description W @ OO0 6 6 |
) ’ 1 1  194990-22130 NUT, M6 3
2 1  194990-22130 NUT, M6 2
3 1  194990-22130 NUT, M6 2
4 1 198163-27460 GUIDE, CHANGE LEVER 1
5 1 1C6650-35150 SCREW, M6X16 1
6 1 194300-37570 SPRING 2
7 1 198435-47710 GUIDE, LEVER 1
8 1 198431-47750 BOLT, WING 2
9 1 198431-47760 STOPPER, LEVER 2
10 1 194310-61610 GROMMET, 9 4
11 1 194310-61610 GROMMET, 9 4
12 1 198163-62110 FENDER (L) 1
13 1 198162-62120 FENDER R COMPL. 1
14 1 198162-62210 CLAMP, FENDER 2
15 1 194630-62230 REFLECTOR 2
16 1 198421-62410 SPRING, 14X81.4 1
17 1 22157-080000 WASHER, 8 2
18 1 22417-200160 PIN, COTTER 2.0X16 2
19 1 26018-080252 BOLT, M8X 25 4
19 3 N126477 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FITTINGS SECTION OCNP3-M50800 Fig.64

; A)=KE-40PQ-P D)=
Fig.64. STEP - o
©)= (F)=
: No.  Lev. Parts No. Description Qty |
64 . STEP P A B © O E @

1 1 198220-62150 WASHER 6

2 1 198240-62451 ABSORBER, STEP 6

3 1 198162-62510 STEP ASSY, L 1

4 1 194330-62530 STOPPER, PEDAL 3

5 1 198162-62530 FRAME, STEP L 1

6 1 198162-62560 STEP ASSY, R 1

7 1 198162-62580 FRAME, STEP R 1

8 1 198162-62590 PEDAL, ACCELERATOR 1

9 1 198162-62610 RUBBER, STEP L 1

10 1 198162-62620 RUBBER, STEP R 1

11 1 198162-62630 FASNER 10

12 1 198162-62650 COVER, FOOT L 1

13 1 198162-62660 COVER, FOOT R 1

14 1 198220-62890 RUBBER, STOPPER 8

15 1 198162-62950 COVER, MISSION 1

16 1 22372-080000 PIN, SNAP 8 6

17 1 26018-080202 BOLT, M8X 20 4

18 1 26018-080202 BOLT, M8X 20 5

19 1 26018-080202 BOLT, M8X 20 4

20 1 26018-080202 BOLT, M8X 20 2

21 1 26018-080202 BOLT, M8X 20 4

22 1 26018-080202 BOLT, M8X 20 2

N126478 Voo Voo

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FITTINGS SECTION OCNP3-M50800 Fig.65

Fig.65. OPERATOR SEAT (Y=KE-40PQ:P or
©)= (F)=
ipti 't
6 5 . OPERATOR SEAT No. Lev. Parts No. Description ® @ (C)Q {D) ©® © |

o 1 1 198435-62410 GRIP, ASSIST BAR 2
2 1 198162-63010 SEAT ASSY, OPERATOR 1
3 1 198421-63140 RUBBER, CUSHION 2
4 1 198163-63211 BRACKET COMP, SEAT 1
5 1 198425-63270 PIN, 8X190 1
6 1  194205-63550 BREATHER, AIR 1
7 1 22372-080000 PIN, SNAP 8 2
8 1 23065-090210 PIPE, 9X 210 1
9 1 23080-012000 CLAMP, 12 2
10 1 26016-080202 BOLT, M8X 20 1
11 1 26016-080202 BOLT, M8X 20 1
12 1 26018-080202 BOLT, M8X 20 2
13 1 26018-080252 BOLT, M8X 25 2

N126479 ves ves

{ N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
’ Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FITTINGS SECTION OCNP3-M50800 Fig.66

Fig.66. BACK MIRROR (e aonep o
€)= (F)=
No.  Lev. Parts No. Description w ® )Qt)( 'y ® © |
A B C D E F
6 6 - BACK M ] RROR 1 1 198010-64200 MIRROR ASSY, BACK L 1
2 1 1C6121-98100 BAG, TOOL 1

N126480

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 FITTINGS SECTION OCNP3-M50800 Fig.67

Fig.67. LABELS (eKe0PQ o
©)= (F)=
No.  Lev. Parts No. Description Qty |
67 . LABELS ® (B € O € ©
1 1 198421-65030  MARK 50,"YANMAR" 1
1 2(3) 5 R 2 1 198162-65110  STRIPE, SIDE L 1
, 7 3 1 198162-65120  STRIPE, SIDE R 1
\[ﬁ'@ﬁ 3 7@@@] ) 4 1 194555-65130  CUSHION 2
‘ 21 5 1 198421-65160  LABEL "TUFF TORQ" 1
‘ 4 ® 6 1 194766-65170  MARK(YANMAR 280 2
7 8 9 10 19 20 22— 3 7 1 198163-65210  NAMER 40,MODEL 2
— 8 1 19843565220  LABEL,N 1
@ @ N IS < o 9 1 198435-65230  LABEL,P.T.O. 1
—_— e g 10 1 198435-65240  LABEL,SUB-CHANGE 1
11 1 198435-65250  PLATE, RUBBER 6 2
12 1 198435-65260  PLATE, RUBBER 30 1
13 1 198163-65270  LABEL,MAIN CHANGE 1
14 1 198435-65270  PLATE, RUBBER 60 1
15 1  198435-65280  PLATE, RUBBER 1
16 1 198163-65350 DANGER,ROTAT.SHAFT 1
N 17 1 198163-65400  WARNING,EXT.CONTROL 1
U 18 1  198036-65420  LABEL,HYDROOLIFT 1
- 19 1 194240-65441  LABEL, DIFF. LOCK 1
g@. \Y/ZAINIMVATER] 20 1 194215-65510  LABEL,THROTTLE LEVER 1
21 1 194940-65590  MARK,TOP 1
, ; 22 1 194200-65610  NUT, FLAT 2
Refer mLigéE? ﬁé%tﬁ hous1ng 23 1 198163-65620  LABEL,FUSE BOX 1
TOT SoLD PARTT 24 1 198435-65620  LABEL,SUB-TANK 1
(NOT_SOL 25 1  198416-65720  LABEL,KEY SWITCH 1
26 1 198416-65730  LABEL,CAUTION 1
27 1  198416-65740  LABEL,STARTER 1
28 1 198416-65750  LABEL,BATTERY 1
29 1 198163-65780  LABEL,BRAKE COUPLING 1
30 1  198416-65790  LABEL,CLUTCH HANDL'G 1
31 1 194170-65891  LABEL, SEAT 1
32 1 198163-65910  WARNING,HYDRLC.LIFT 1
33 1 198163-65930  CAUTION,MUFFLER 1
34 1 198163-65940  CAUTION,SAFETY COVER 2
35 1 1A6150-91251  LABEL,RAKE CAUTION 1
36 1 1A6150-91321  LABEL,OPERAT.PROCED. 1
37 1  1A6150-93151  LABEL,COVER 1
16 311732 . 3620 ©
3334 30
N126484 Yo Yo

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 HITCH SECTION OCNP3-M50800 Fig.68

Fig.68. THREE POINTS LINKAGE (e aonep o
©)= (F)=
; No.  Lev. Parts No. Description Qty |
68 . THREE POINTS LINKAGE p @ ® © O 6 6
1 1 1T6964-18810 HITCH,DRAWBER 1
2 1 1T6964-18850 LABEL,CAUTION 1
3 1  194145-75240 PIN, HITCH 22 1
4 1 194340-75530 PIN, HITCH 1
5 1  22360-200000 PIN, SNAP 20 1
6 1 22360-200000 PIN, SNAP 20 1
7 1 7T6963-01100 LIK-ASSY, TOP T-710 1
8 2 194555-71500 TURNBUCKLE 1
9 2  194145-71600 LINK ASSY, TOP R 1
10 2 194145-71700 LINK ASSY, TOP L 1
11 2 22217-060000 WASHER, SPRING 6 1
12 2 22351-040024 PIN, SPRING 4.0X24 2
13 2  26557-060102 SCREW, M6X10 1
14 2  26756-240002 NUT, LOCK M24 1
15 1  7T6964-18300 BOLT W/WASHER 10* 30 1
16 2 195165-17390 PIN, 16X48 2
17 2 198421-72210 LINK ASSY, LIFT L 1
18 2 194193-72410 JOINT ASSY, LINK 1
19 2 194150-72460 PIN, LIFT YOKE 1
20 2 22360-140000 PIN, SNAP 14 1
21 2 22360-160000 PIN, SNAP 16 2
22 1  7T6964-18400 LINK R ASSY.,LIFT 1
23 2 1T6961-10300 LINK R,LIFT UPPER 1
24 2 195165-17390 PIN, 16X48 2
25 2 198421-72110 LINK ASSY, LIFTR 1
26 2 194190-72231 TURNBUCKLE,LIFT LINK 1
27 2 194193-72410 JOINT ASSY, LINK 1
28 2 194150-72460 PIN, LIFT YOKE 1
29 2 22360-140000 PIN, SNAP 14 1
30 2  22360-160000 PIN, SNAP 16 2
31 2  26756-180002 NUT, LOCK M18 1
32 1 7T6964-18600 LINK ASSY.,LOWER 1
33 2 1T6964-18610 LINK ASSY, LOWER 2
34 2 794130-71410 PIN ASSY, BALL 2
35 1 194151-42810 HINGE, TOP LINK 1
36 1 194150-71230 PIN, LINK 2
37 1 794130-71410 PIN ASSY, BALL 2
38 1 198435-75100 HINGE ASSY, LINK 1
39 2  794130-71410 PIN ASSY, BALL 2
40 2 198435-75110 PIN, HINGE 1
41 1  198435-75200 CHAIN ASSY, CHECK 1
42 2 1T6964-18710 CHAIN COMP.,FRNT.CHK 2
43 2 1T6964-18760 CHAIN COMP.,REAR CHK 2
44 2 1T6964-18790 NUT 10 2
45 2 194150-74630 PIN, SHACKLE 2
46 2 198435-75210 SUPPORT, LINK CHAIN 2
47 2 22217-160000 WASHER, SPRING 16 2
48 2 22360-140000 PIN, SNAP 14 2
49 2  26716-160002 NUT, M16 2
50 2  26756-140002 NUT, LOCK M14 2
51 1 22217-120000 WASHER, SPRING 12 4
Ni26482 Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 HITCH SECTION OCNP3-M50800 Fig.68

Fig.68. THREE POINTS LINKAGE (e aonep o
€)= (F)=
; No.  Lev. Parts No. Description Qty |
68 . THREE POINTS LINKAGE @ ® © © € @
52 1 26116-120452 BOLT, M12X 45 PLATED 4
53 1  198435-75220 COLLAR, 23X30X27 1
Ni26482 Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 TOOL & ACCESSORIES SECTION OCNP3-M50800 Fig.69

Fig.69. STANDARD TOOLS (e aupep o
€)= (F)=
No.  Lev. Parts No. Description Qty |
69 . STANDARD .TOOLS A ® © O B @

- 1 1 198163-81410 WEIGHT, BALANCE 4 1
2 1 26013-120302 BOLT, M12X 30 4
.3 3 1 198425-82110 PLIERS, 150 1
4 1 194200-82150 DRIVER, 6X100 1
5 1  794200-82200 PUMP ASSY, GREASE 1
6 1 1A1040-83010 WRENCH 17X19 1
/ 7 1 28110-080100 SPANNER, 8X10 1
/ ﬁf 8 1 28110-120140 SPANNER, 12X14 1
9 1 28110-170190 SPANNER, 17X19 1
/ 10 1  28110-220240 SPANNER, 22X24 1

&

7 (8)(9)(10)

% N126483

N:Old+ <esg New, Q:Old+— = New, R:Old ::z New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 TOOL & ACCESSORIES SECTION OCNP3-M50800 Fig.70

; A)=KE-40PQ-P D)=
Fig.70. ROPS - o
€)= (F)=
No.  Lev. Parts No. Description Qty |
70 . ROPS A B () O (E) R
1 1 198163-85301 FRAME ASSY, LOWER CL 1
2 1 198163-85351 FRAME ASSY, LOWER CR 1
5 3 1 198162-85360 PLATE, LOWER L 2
4 1 22217-120000 WASHER, SPRING 12 8
5 1 26013-120202 BOLT, M12X 20 8
6 1 26116-121302 BOLT, M12X130 PLATED 8
7 1 198163-53200 STAY, FLASHER LAMP 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP3-M50800 TOOL & ACCESSORIES SECTION OCNP3-M50800 Fig.71

Fig.71. ACCESSORIES (e aupep o
€)= (F)=
No.  Lev. Parts No. Description Qty |
71 . ACCESSORIES A (B (© ©® € @

1 1 194242-53600 LAMP ASSY, STOP 2
2 2 194242-53610 BODY, LAMP 2
3 2 194242-53620 BULB, 12V21W/5W 2
4 2 194242-53630 LENS, RED 2
5 2 194242-53640 LENS, CLEAR 2
6 2 194242-55430 SCREW 8
7 2 194242-55440 WASHER, 12 2
8 2  26776-120002 NUT, LOCK M12 2
9 1  194640-54100 LAMP ASSY, WORKING 1
10 2 194640-54170 BULB, 12Vv/18.4W 1

N126485

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101504-55051
101504-55101
104200-59170
105010-11230

105015-55040
105025-59550
105027-12570
105100-55500
105225-21501
105225-44790
105546-51330
106383-44720
106383-44730
114250-11120
114250-11180
114250-53130
114250-53400
114371-77110
114371-77140
114371-77170
114371-77180
114371-79040
114371-79060
114371-79070
119209-35030
119209-59810
119209-59820
119209-59830
119225-14200
119225-35300
119225-42290
119225-42320
119225-51100
119225-51300
119232-61510
119232-61540
119233-12700
119233-21660
119260-01200
119260-01510
119260-02020
119260-03020
119260-03031
119260-11100
119260-11110
119260-11200
119260-11240
119260-11260
119260-11270

Fig. No.

19
19
14

4

19
14

61

ArRAADMPAADMARELNRPOO

Parts No.

119260-11280
119260-11310
119260-11340
119260-11370
119260-11800
119260-13110
119260-14100
119260-14200
119260-14400
119260-14580
119260-21200
119260-25100
119260-32000
119260-42002
119260-42020
119260-49530
119260-59520
119260-59530
119263-01490
119263-01590
119263-26001
119265-01341
119265-11260
119265-11700
119265-21700
119265-22300
119265-22500
119265-22601
119265-22930
119265-22950
119265-23100
119265-23200
119266-02410
119270-12100
119270-12110
119285-66080
119305-35150
119454-01721
119462-01601
119462-01770
119462-12550
119462-13100
119462-34800
119462-35080
119462-44600
119462-55620
119600-11450
119600-11460
119600-61100
119600-61200

Fig. No.

O~NO~N~N~N~NOADAMDAN

[EnY

P
ADMNFRPOOOUIWWWOWUUIFR00MWMOMWMOMW®OADNRNN

el
w w

Parts No.

119600-61541
119600-61900
119600-66020
119600-66720
119600-66840
119620-01620
119620-01800
119620-02450
119620-11350
119620-11390
119620-21941
119620-23910
119620-25912
119620-42350
119620-51170
119620-51180
119620-51190
119620-51250
119620-51340
119620-51350
119620-51370
119620-51450
119620-51461
119620-51510
119620-51650
119620-51660
119620-51670
119620-51680
119620-51700
119620-53000
119620-53080
119620-53120
119620-53140
119620-59700
119621-21680
119621-66051
119623-01950
119626-13510
119629-49070
119629-49080
119632-61200
119641-26010
119645-77820
119650-13620

119650-66510
119650-77901
119650-77910
119653-66500
119655-12560

Parts No.

119660-01551
119660-01562
119660-01570
119660-01640
119660-01821
119660-01911
119660-25022
119660-25052
119660-32020
119660-51500
119660-51530
119660-61052
119660-61060
119660-61071
119660-61121
119660-61140
119660-61150
119660-61300
119660-61341
119660-61460
119660-61491
119660-61651
119660-61901
119660-77330
119663-77200
119668-11330
119668-12510
119668-12520
119668-12600
119668-21590
119668-52020
119668-59010
119668-59190
119668-59540
119808-12540
119860-34810
119865-12600
119865-77012
119865-77160
119865-77760
119865-77780
119865-79050
121250-44901
121450-01560

121450-42450
121450-44531
121454-44590
121465-44740
121465-59950

Fig. No.

PRRRRRERRPRRRRERERRERE
UBROOWWWWWWWWWWWWNNONNN~NWRNNN

Ref. No.




Parts No. Index

Parts No.

121468-44510
121468-44540
121470-44540
121470-44581
121520-01851
121550-49111
121575-66830
121750-59890

123440-91140
124060-01050
124060-21600
124066-59100
124085-02220
124097-77710
124160-01751
124160-11360
124160-39450
124160-77020
124195-77770
124240-01883
124450-44560
124465-44950
124550-66370
124950-21230
129054-01640
129100-01580

129100-59560
129100-59991
129100-61930
129107-13540
129107-44590
129150-35350
129150-49080
129150-59120
129150-59131
129150-91400
129155-51280
129155-61480
129155-61830
129350-26490
129457-44760
129795-77800
135210-61090
172026-81740
174307-51700
192000-34750
194080-15550
194080-37781

Parts No.

194130-48650
194145-61640
194145-71600
194145-71700
194145-75240
194150-01190
194150-01270
194150-01370
194150-11350
194150-45320
194150-71230
194150-72460

194150-74630
194151-36670

194151-42810
194151-47760

194151-57100
194162-58830

194167-61650
194170-45220
194170-45230
194170-45321
194170-45350
194170-45360
194170-45370
194170-45430
194170-45440
194170-45550
194170-45560
194170-65891
194180-47440
194190-34730

194190-72231
194191-28540
194193-72410

194195-45620
194195-45640
194195-45650
194195-46260
194197-27681

194197-44610

Parts No.

194197-51630
194200-01680
194200-11570
194200-34950

194200-53400
194200-65610
194200-82150
194201-11230

194205-42280
194205-63550
194208-47450
194208-47510
194208-47530
194215-01130
194215-04220
194215-04430
194215-11540
194215-12340

194215-21700
194215-22190
194215-22210
194215-22220
194215-22230
194215-24970
194215-42810
194215-47380
194215-47840
194215-58120
194215-58150
194215-65510
194216-12830

194216-12840

194240-65441
194242-53600
194242-53610
194242-53620
194242-53630
194242-53640
194242-55430
194242-55440
194250-51650

Y
=
arn 2
P
o

O~NR R AN OM

NN
0w o N

[y

WNOORARWNRPOOWNN

[y

Parts No.

194250-51660
194262-15150
194262-15160
194262-15170
194262-15220
194262-15410
194262-15420
194262-15430
194262-15440
194262-15450
194262-15460
194262-15470
194300-04440
194300-13340

194300-21460
194300-22160
194300-22240
194300-22910
194300-31560
194300-31570
194300-31620
194300-37570

194301-11340
194301-11350
194305-24310
194305-25160

194305-42830
194306-13140

194310-21210
194310-25100

194310-46350
194310-46380
194310-46730
194310-47790
194310-61610

194312-46630
194312-46750

194314-11880

23




Parts No. Index

Parts No.

194314-12720
194330-62530
194340-75530
194420-27810
194420-56620
194420-62260
194440-15230
194440-15340
194440-51620
194440-51630
194447-13490
194447-13640
194447-13650
194447-13860
194515-25180
194516-13770
194516-13780
194550-47910
194550-51220
194555-46640
194555-47340
194555-47350
194555-57200
194555-65130

194555-71500
194555-77910
194630-43230
194630-62230
194640-46410
194640-46420
194640-46620
194640-54100
194640-54170
194680-51650
194740-00322

194766-65170
194802-62310
194850-42180
194850-42190
194850-45330
194850-45560
194850-45700
194850-49230
194855-24150
194855-25290
194856-25330

Ref. No.

NPF BB [
COOURMAWOUWALRN

w

[EnY
CCORUTIONNUIOWMOONWWER

e

Parts No.

194856-25340
194859-34150
194940-04240
194940-04250
194940-45520
194940-45570
194940-65590
194990-20170

194990-22050

194990-22130

194990-22140
195165-17390

195199-19500
198010-64200
198036-65420
198071-37510

198133-22510
198133-22530

198162-00510
198162-00520
198162-00600
198162-00620
198162-00630
198162-00640
198162-00660
198162-00670
198162-00710
198162-00720
198162-00730
198162-00760
198162-00770
198162-01010
198162-01210
198162-04110
198162-05350
198162-05360
198162-05370
198162-05380
198162-05390
198162-05410

Ref. No.

N =

Parts No.

198162-05420
198162-05430
198162-05440
198162-05460
198162-05470
198162-05480
198162-05490
198162-11100
198162-11510
198162-13350
198162-15510
198162-15520
198162-15610
198162-21100
198162-22410
198162-33130
198162-33140
198162-37300
198162-37340
198162-37400
198162-37640
198162-37670
198162-37681
198162-51150
198162-51170
198162-51190
198162-51410
198162-51420
198162-52110
198162-52150
198162-52410
198162-52420
198162-53100
198162-58110
198162-58800
198162-61110
198162-61250
198162-61310
198162-61340
198162-61370
198162-61410
198162-61430
198162-61440
198162-61450
198162-61460
198162-61470
198162-61480
198162-61490
198162-61500
198162-61530

e =

N
O~NOOINNNPONOOOONWN

Parts No.

198162-61540
198162-61551
198162-61570
198162-61580
198162-61610
198162-61661
198162-61670
198162-61910
198162-61920
198162-61950
198162-61960
198162-62120
198162-62210
198162-62510
198162-62530
198162-62560
198162-62580
198162-62590
198162-62610
198162-62620
198162-62630
198162-62650
198162-62660
198162-62950
198162-63010
198162-65110
198162-65120
198162-85360
198163-27270
198163-27290
198163-27460
198163-27510
198163-27530
198163-27550
198163-27560

198163-27570
198163-27610

198163-27620
198163-27630
198163-27660

198163-27790
198163-27791
198163-27840
198163-47360
198163-47370
198163-48110
198163-53110

Ref. No.




Parts No. Index

Parts No.

198163-53200
198163-56100
198163-61930
198163-62110
198163-63211
198163-65210
198163-65270
198163-65350
198163-65400
198163-65620
198163-65780
198163-65910
198163-65930
198163-65940
198163-81410
198163-85301
198163-85351
198165-24120
198165-24121
198220-45340
198220-45350
198220-45370
198220-45630
198220-46400
198220-62150
198220-62890
198240-62451
198290-32750
198416-65720
198416-65730
198416-65740
198416-65750
198416-65790
198421-00640
198421-00650
198421-00670
198421-00681
198421-01110
198421-01120
198421-01130
198421-01140
198421-01150
198421-01220
198421-01250
198421-04400
198421-04410
198421-04420
198421-04430
198421-04440
198421-04450

Parts No.

198421-12310
198421-13110
198421-13120
198421-13210
198421-13221
198421-13231
198421-13240
198421-13510
198421-13520
198421-13530

198421-13630
198421-13650

198421-13710
198421-13730
198421-13740
198421-13750
198421-13760
198421-13770
198421-13810
198421-13820
198421-13830
198421-13910
198421-13920
198421-14110
198421-14120
198421-14130
198421-14140
198421-14610
198421-14620
198421-14630
198421-15101
198421-15110
198421-15120
198421-15140
198421-15150
198421-15160
198421-21402
198421-22110
198421-22151
198421-22152
198421-22440
198421-24120
198421-24910
198421-25231
198421-25250
198421-25800
198421-25810
198421-25820

e

O~NPWNOUPRODOBRWNEPAWNOOUDRWNNOORPRWNRPROONONPE

I e e oy
A WNNO©UIR

= N
WR©O©oo©

Parts No.

198421-26310
198421-27110

198421-27160
198421-27170
198421-27180
198421-27190
198421-27200
198421-27220
198421-27240

198421-27521
198421-31510
198421-31520
198421-31530
198421-31550
198421-32310
198421-32320
198421-32330
198421-32340
198421-32610
198421-32620
198421-32630
198421-32660
198421-33110
198421-33120
198421-33140
198421-33170
198421-33410
198421-33420
198421-33510
198421-34110
198421-36310
198421-36321

198421-36330
198421-36380

198421-36410
198421-36430
198421-37511

198421-37550
198421-37750
198421-42100
198421-42120
198421-43310
198421-43410
198421-44110

PR REPE
GANAMRNNRPOOOCOAMWNNRNUINFRPOONRE O N

Parts No.

198421-44211
198421-44230
198421-44250
198421-44410
198421-45440
198421-46300
198421-48220
198421-48240
198421-51130
198421-52190
198421-56600
198421-56910
198421-61280
198421-61350
198421-61370
198421-61380
198421-61460
198421-61470
198421-61510
198421-61540
198421-61620
198421-62410
198421-63140
198421-65030
198421-65160
198421-72110
198421-72210
198425-13610
198425-13620
198425-16150
198425-22450
198425-22480
198425-24110
198425-25120
198425-27213
198425-27230
198425-27290
198425-32640
198425-34730
198425-37760
198425-42220
198425-45610
198425-47510

198425-51180
198425-51190
198425-51200
198425-53110
198425-53150
198425-53160




Parts No. Index

Parts No.

198425-63270
198425-82110
198431-44510
198431-47320
198431-47330
198431-47340
198431-47350
198431-47390
198431-47400
198431-47420
198431-47430
198431-47470
198431-47480
198431-47520
198431-47750
198431-47760
198431-47830
198431-47870
198435-14700

198435-15740
198435-16200
198435-16230

198435-24280
198435-24290
198435-24320
198435-25110
198435-25130
198435-25210
198435-25220
198435-25240
198435-25280
198435-25310
198435-25720
198435-25730
198435-25741
198435-25750
198435-25770
198435-25790
198435-25801
198435-25810
198435-26100
198435-26110
198435-26120
198435-26130
198435-26180
198435-26192
198435-26320
198435-26860

e =

N
OO0V ~NOURARNOO~NOUAWOONOT A

Parts No.

198435-27120
198435-27130
198435-27142
198435-27151
198435-27260
198435-27512
198435-27551
198435-27700
198435-27710
198435-27721
198435-27731
198435-27740
198435-27760
198435-27771
198435-31300
198435-34720

198435-34730
198435-34750

198435-34830
198435-45200
198435-47310
198435-47350
198435-47490
198435-47530
198435-47540
198435-47550
198435-47560
198435-47580
198435-47710
198435-48231
198435-51310
198435-52210
198435-62410
198435-65220
198435-65230
198435-65240
198435-65250
198435-65260
198435-65270
198435-65280
198435-65620
198435-75100
198435-75110
198435-75200
198435-75210
198435-75220
198511-53430
198511-53450

O©OoO~NOOO DN

=
o

N
o

Parts No.

1A1040-26320
1A1040-36010
1A1040-36040
1A1040-83010
1A6150-91251
1A6150-91321
1A6150-93151
1A7542-24980
1C6121-98100
1C6140-14050

1C6281-52320
1C6320-11210
1C6320-16440
1C6360-65700
1C6360-82210
1C6460-38240

1C6560-13470
1C6650-35150
1C6720-42000
1C6720-42010
1C6720-42020
1C6720-95500
1E4070-14040
1E6140-56230
1E6190-54080
1E6190-54160
1T6961-10300
1T6964-18610
1T6964-18710
1T6964-18760
1T6964-18790
1T6964-18810
1T6964-18850
1W3852-00940
22117-040000
22117-080000

22117-100000
22137-040000
22137-080000

Parts No.
22137-080000

22137-100000
22137-120000

22137-160000

22137-180000
22157-060000

22157-080000

22157-100000
22190-060003
22190-120002

22212-100000
22217-040000
22217-050000
22217-060000

22217-080000
22217-100000

22217-120000

22217-140000
22217-160000

22222-100000
22242-000100
22242-000200

22242-000250

22242-000350
22242-000400
22252-000170

22252-000200
22252-000470
22252-000520




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.

22252-000620 29 10 22351-100025 50 16 22551-070300 39 12 24101-063054 38 18
22272-000040 13 46 22360-040000 13 72 23000-048000 24 7 24102-063034 7 27
22272-000060 55 45 22360-060000 13 73 23000-054000 5 16 24104-060044 36 8
22272-000150 40 18 22360-080000 40 21 23000-070000 24 8 24104-060054 7 20
42 15 42 19 23010-030000 56 6 24104-062044 26 14

22272-000190 49 25 61 33 23010-038000 17 35 24104-063034 27 6
22273-000190 31 32 34 23010-050000 17 36 24161-222610 38 19
22287-080000 17 34 22360-100000 46 15 23065-070130 11 30 24161-252910 39 15
41 23 22360-140000 68 20 23065-090210 65 8 24190-100001 40 23

55 46 29 23065-120500 4 54 41 27

47 48 23080-012000 17 37 42 21

22312-080160 35 10 22360-160000 68 21 65 9 24190-160001 48 6
22312-080180 44 8 30 23414-140000 14 50 12
22312-080220 44 9 22360-200000 68 5 23414-140018 50 17 24311-000050 53 20
22312-080320 44 10 6 23414-150000 55 59 24311-000090 55 60
22312-080630 35 11 22372-060000 61 35 23414-170022 50 18 24311-000110 45 10
22322-030160 13 55 22372-080000 18 15 23414-180023 56 7 24311-000120 2 7
22351-030010 8 9 55 51 23414-200026 54 10 4 50
22351-030014 13 47 52 23491-140002 25 14 53 22
22351-035025 24 2 53 26 13 54 11
40 19 54 35 12 19

42 16 55 44 11 29

22351-035040 34 7 62 19 23871-010000 50 2 24311-000125 40 24
22351-040010 2 20 64 16 51 2 42 22
13 56 65 7 53 4 24311-000140 53 2

22351-040012 6 8 22417-160160 18 16 23871-030000 4 8 24311-000160 25 15
54 18 23 24101-060034 28 4 26 15

22351-040024 68 12 22417-200160 55 56 24101-060044 38 16 35 13
22351-040040 43 9 63 18 39 13 44 12
22351-050020 41 24 22417-200200 34 21 24101-060054 23 10 24311-000180 25 16
42 17 22417-200250 42 20 39 22 35 26

22351-050025 41 25 49 26 24101-060060 46 3 54 12
55 48 22417-200320 49 27 24101-060064 38 17 30

49 22417-250250 22 4 43 10 24311-000200 45 11

50 8 24101-060074 23 11 55 61

22351-050040 45 7 32 4 29 11 56 8
52 11 8 43 11 24311-000220 56 9

22351-060012 4 53 13 24101-060080 46 16 24311-000224 52 12
22351-060020 25 13 18 24101-060084 29 12 24311-000320 2 14
22351-060025 24 3 40 22 24101-062024 23 5 24315-000070 53 21
40 20 22417-250320 55 57 28 5 24315-000090 54 20

42 18 22451-060000 13 82 24101-062034 7 28 24315-000110 51 3

22351-060028 54 28 22487-060800 61 36 37 13 53 3
22351-060040 34 8 22487-080160 34 22 39 23 24315-000440 52 3
41 26 22512-040120 7 8 24101-062040 46 4 24321-000350 11 18

22351-080016 33 17 26 24101-062044 36 7 24321-000500 25 17
22351-080020 26 12 8 6 39 14 24321-001150 25 18
33 6 22512-070400 49 28 24101-062060 46 17 24341-000070 13 57

22351-080032 45 8 22522-030130 55 58 24101-063034 27 5 24341-000240 2 38
22351-080040 45 9 22551-050180 38 15 24101-063044 25 4 24341-000280 13 85




Parts No. Index

Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No.
24341-000315 52 13 26013-100502 44 16 26018-080202 65 12 26116-080804 55 71
24341-000500 35 31 26013-100552 44 17 26018-080252 61 40 26116-081052 17 45
24351-020300 35 14 26013-100652 44 18 63 19 26116-081302 10 5
24351-020400 52 14 26013-120202 70 5 65 13 26116-100122 41 35
24421-173007 25 19 26013-120302 69 2 26018-080452 41 33 26116-100352 33 11
24421-173508 35 27 26013-120352 55 63 26022-040082 12 45 26116-120452 68 52
24421-254708 35 28 26014-060202 2 34 26022-040252 16 6 26116-121302 70 6
24421-284008 35 15 26014-080252 16 23 26023-050122 20 17 26156-100162 43 12
24421-304708 26 16 26016-060122 60 12 26106-060102 13 58 26156-120252 46 18
24550-012060 55 62 26016-060162 55 64 26106-060122 1 25 26156-140252 29 14
24550-018100 40 25 26016-080122 55 65 3 16 26206-100202 3 3
42 23 57 18 5 17 26206-100252 3 4
24550-040300 50 3 26016-080202 55 66 7 16 26216-060702 6 4
24761-040000 31 33 67 9 27 26226-080252 35 20
33 7 68 11 35 26226-080652 35 21
34 23 69 36 26226-100252 35 22
49 29 62 20 26106-060162 2 8 26356-120002 31 35
24761-060000 22 5 65 10 39 26366-060002 2 35
9 11 5 3 6 5
32 5 26016-080252 29 13 7 29 26366-080002 4 39
9 35 18 26106-060182 11 19 10 6
14 41 29 26106-060222 3 9 26450-060202 9 12
26013-060302 56 10 30 26106-060282 5 4 26450-080252 53 25
26013-060402 56 11 26016-080302 25 21 26106-060302 2 9 26557-050102 4 49
26013-080122 33 8 26016-080402 41 31 26106-060402 2 10 26557-050122 60 13
26013-080162 33 9 26016-100202 18 17 11 34 26557-060102 68 13
18 26016-100252 31 34 26106-060452 3 17 26587-040102 12 46
35 16 26016-100352 50 19 26106-060502 2 11 26587-080102 7 30
26013-080202 21 8 26016-100452 50 20 26106-060652 2 12 26716-060002 34 9
31 23 26018-060162 17 40 26106-060702 6 3 58 5
35 32 59 12 13 74 26716-080002 17 46
40 26 26018-060202 17 41 26106-060952 13 87 47
44 13 26018-060252 17 42 26106-080122 5 18 18 18
49 24 26018-080162 17 43 26106-080162 16 24 25
61 37 62 21 26106-080302 6 9 33 12
38 22 26106-080402 11 14 34 24
26013-080252 33 10 23 26106-080452 4 38 35 23
40 27 26018-080202 17 44 11 13 41 36
51 4 48 26106-080702 10 4 49 30
26013-080502 17 38 40 28 35 19 31
26013-080552 41 28 41 32 26106-100382 15 19 55 72
26013-080652 17 39 42 24 26106-100402 16 25 73
26013-080702 35 17 56 12 26116-050102 13 76 74
26013-100202 21 2 61 39 26116-060162 53 23 75
26013-100252 52 15 64 17 26116-060252 19 11 26716-100002 16 20
26013-100302 25 20 18 26116-060304 13 77 33 13
26 17 19 26116-080202 38 20 14
18 20 26116-080304 41 34 50 21
26013-100402 44 14 21 26116-080402 18 24 54 21
15 22 26116-080552 55 70 26716-120002 18 19




Parts No. Index

Parts No.

26716-160002
26717-080002
26737-160002
26752-060002
26756-060002

26756-140002
26756-180002
26756-240002
26776-100002
26776-120002

27221-050080
27221-060100
27231-400000
27241-100000
27241-250000
27241-300000
27241-350000
27310-055000
28110-080100
28110-120140
28110-170190
28110-220240
29311-252000
29420-050000
29420-100000
29420-150000
29420-200000
719225-51100
719260-02800
719260-02870
719260-02930
719260-11650
719260-11660
719260-23600
719260-23610
719265-01560
719620-53100
794130-71410

794200-82200
798435-12800
798435-12900
7T6963-01100
776964-18300
7T6964-18400
7T6964-18600

[N

Parts No.

X2114274200
X2114715500
X2114776050
X2114811000
XM17878
XM27436

XM36410
XM42927
XM47549
XM72174
XM72701
XM82099
XM82110
XM91967
XM91968
XM91969
XYSPS4008

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.MOUNTING FLANGE & OIL SUMP
	4.CYLINDER HEAD & BONNET
	5.SUCTION MANIFOLD & AIR CREANER
	6.EXHAUST MANIFOLD & SILENCER
	7.CAMSHAFT & DRIVING GEAR
	8.CRANKSHAFT & PISTON
	9.LUBRICATING OIL SYSTEM
	10.HYDRAULIC PUMP
	11.COOLING WATER SYSTEM
	12.FUEL OIL INJECTION PUMP
	13.GOVERNOR
	14.FUEL OIL INJECTION VALVE
	15.STARTING MOTOR
	16.GENERATOR
	17.ENGINE ACCESSORIES
	18.ACCELERATOR LEVER
	19.FUEL TANK
	20.BELT COVER
	21.FRONT BRACKET
	22.TIE ROD
	23.DRIVE PINION
	24.PROPELLER SHAFT
	25.FRONT AXLE CASE
	26.FRONT GEAR CASE
	27.FRONT SHAFT(2)
	28.INPUT SHAFT
	29.FRONT SPINDLE
	30.FRONT WHEEL TIRE
	31.STEERING GEAR
	32.DRAG ROD
	33.CLUTCH HOUSING
	34.CLUTCH PEDAL
	35.TRANSMISSION CASE
	36.INPUT SHAFT
	37.MAIN SHAFT
	38.COUNTER SHAFT
	39.P.T.O.DRIVE SHAFT
	40.MAIN CHANGE
	41.SUB-CHANGE
	42.P.T.O.CHANGE
	43.RING GEAR
	44.REAR HOUSING
	45.DIFFERENTIAL LOCK
	46.FINAL PINION
	47.REAR WHEEL TIRE
	48.BRAKE
	49.BRAKE PEDAL
	50.HYDRAULIC CYLINDER CASE
	51.HYDRAULIC SIDE COVER
	52.LIFT CRANK
	53.CONTROL VALVE
	54.RELIEF VALVE
	55.HYDRAULIC CONTOR
	56.HYDRAULIC PIPING
	57.WIRE HARNESS
	58.SWITCHES
	59.LAMPS
	60.METER
	61.BONNET
	62.DASHBOARD
	63.FENDER
	64.STEP
	65.OPERATOR SEAT
	66.BACK MIRROR
	67.LABELS
	68.THREE POINTS LINKAGE
	69.STANDARD TOOLS
	70.ROPS
	71.ACCESSORIES
	Parts No. Index

